SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG012201B

LTE Band 7CA / 20MHz+20MHz

64QAM

Lowest Channel / 1IRB0O and 1RB99

Lowest Channel / 1RB99 and 1RBO

Ref Level 0.00 dBm Offset 11.10 dB

SGL Count 100/100

Mode Auto Sweep

pe

Ref Level 0.00 dBm Offset 11.10 dB

SGL Count 100/100

Mode Auto Sweep

@1 AvgPwr @1 AvgPwr
Limit gheck PARS Limit heck PAR
10 dBME—GRURICUS LINE ABS naks 10 dBrE—BRURIOUS HINE ABE ;
-20 dBm -20 dBm
SPURIOUS_LINE_ABS SPURIQUS_LINE_ABS
dam i -40 dBm = m— T
B g ~ B D R s
60 dB 60 dBm
-70 dBrv =70 dBm
-80 dBm -80 dBm
-a0 dB -90 dBm
Start 30.0 MHz 56008 pts Stop 27.0 GHz | || Start 30.0 MHz 56008 pts Stop 27.0 GHz
purious Emissions purious Emissions.
Rangelow | RangeUp | REW | Freguency | Powerabs | ALimit Rangelow | Rangeup | RBW | Freguency | Power Abs ALimit
30.000 MHz 1.000 GHz 1.000 MHz 975.51974 MHz -48.00 dBm -23.00 dB 30,000 MHz 1,000 GHz 1.000 MHz 930.43728 MHz -48.10 dBm -23.10 d&
1.000 GHz 2.475 GHz 1.000 MHz 2.47150 GHz -47.28 dBm -22.28 dB 1.000 GHz 2.475 GHz 1.000 MHz 2.42763 GHz -47.21 dBm -22.21 dB
2.615 GHz 3.000 GHz 1.000 MHz 2.96796 GHz -47.08 dBm -22.08 dB 2.615 GHz 3.000 GHz 1.000 MHz 2.97662 GHz -46.99 dBm -21.99 dB
3.000 GHz 7.000 GHz 1.000 MHz 5.90439 GHz -42.23 dBm -17.23 dB 3.000 GHz 7.000 GHz 1.000 MHz 5.88239 GHz -42.45 dBm -17.45 d8
7.000 GHz 10,000 GHz 1.000 MHz 7.03824 GHz -43.96 dBm -18.96 dB 7.000 GHz 10,000 GHz 1.000 MHz 7.06574 GHz -43,94 dBm -18.94 dB
10.000 GHz 14.000 GHz 1.000 MHz 10.70516 GHz -42.84 dBm -17.84 dB 10.000 GHz 14,000 GHz 1.000 MHz 10.69266 GHz -42.64 dBm -17.64 dB
14.000 GHz 18.000 GHz 1.000 MHz 17.99625 GHz -40.08 dBm -15.08 dB 14.000 GHz 18,000 GHz 1.000 MHz 17.99975 GHz -40.07 dBm -15.07 dé
18.000 GHz 27.000 GHz 1.000 MHz 18.01475 GHz -39.53 dBm -14.53 dB 18,000 GHz 27,000 GHz 1.000 MHz 18.00225 GHz -30,72 dBm -14.72 d&
hid bl
L VA J - L JL 4 ‘

Lowest Channel / FullRB

N/A

Ref Level 0.00 dBm Offset 11.10 dB

SGL Count 100/100

Mode Auto Sweep

@1 AvgPwr
Limit heck PARS
10 dBME—GRURICUS LINE ABS naks
-20 dBm
SPURIOUS_LINE_ABS
dB vy s P,
i YT PV M
0 dB
80 dém
-a0 d8
Start 30.0 MHz 56008 pts Stop 27.0 GHz
purious Emissions
Rangelow | RangeUp | REW | Freguency | Powerabs | ALimit
30.000 MHz 1.000 GHz 1.000 MHz 997.81859 MHz -47.72 dBm -22.72 dB
1.000 GHz 2.475 GHz 1.000 MHz 2.47482 GHz -44.55 dBm -19.55 dB
2.615 GHz 3.000 GHz 1.000 MHz 2.98778 GHz -47.20 dBm -22.20 dB
3.000 GHz 7.000 GHz 1.000 MHz 5.87889 GHz -42.36 dBm -17.36 dB
7.000 GHz 10.000 GHz 1.000 MHz 7.05774 GHz -43.84 dBm -18.84 dB
10.000 GHz 14.000 GHz 1.000 MHz 10.70316 GHz -42.76 dBm -17.76 dB
14.000 GHz 18.000 GHz 1.000 MHz 17.99925 GHz -40.00 dBm -15.00 dB
18.000 GHz 27.000 GHz 1.000 MHz 18.01225 GHz -39.65 dBm -14.65 dB
- 1
L JL ) | o

TEL : 886-3-327-3456
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG012201B

LTE Band 7CA / 20MHz+20MHz

64QAM

Middle Channel / 1IRB0O and 1RB99

Middle Channel / 1IRB99 and 1RBO

Ref Level 0.00 dBm Offset 11.10 dB

SGL Count 100/100

Mode Auto Sweep

pe

Ref Level 0,00 dBm
SGL Count 100/100

Offset 11.10 dB Mode Auto Sweep

@1 AvgPwr @1 AvgPwr
Limit gheck PARS Limit heck PAR
10 dBME—GRURICUS LINE ABS naks 10 dBrE—BRURIOUS HINE ABE ;
-20 dBm -20 dBm
SPURIOUS_LINE_ABS SPURIQUS_LINE_ABS
dam e e -40 dBm -~ — —
et N i andadl b hd
60 dB 60 dBm
-70 dBrv =70 dBm
-80 dBm -80 dBm
-a0 dB -90 dBm
Start 30.0 MHz 56008 pts Stop 27.0 GHz | || Start 30.0 MHz 56008 pts Stop 27.0 GHz
purious Emissions purious Emissions.
Rangelow | RangeUp | REW | Freguency | Power Abs ALimit Rangelow | Rangeup | RBW | Freguency | Power Abs ALimit
30.000 MHz 1.000 GHz 1.000 MHz 979.88256 MHz -47.97 dBm -22.97 dB 30,000 MHz 1,000 GHz 1.000 MHz 993,94053 MHz -47.79 dém -22.79 de
1.000 GHz 2.475 GHz 1.000 MHz 2.43168 GHz -47.45 dBm -22.45 dB 1.000 GHz 2.475 GHz 1.000 MHz 2.43611 GHz -47.29 dém -22.29 dB
2.615 GHz 3.000 GHz 1.000 MHz 2.99317 GHz -47.04 dBm -22.04 dB 2.615 GHz 3.000 GHz 1.000 MHz 2.98105 GHz -46.78 dBm -21.78 dB
3.000 GHz 7.000 GHz 1.000 MHz 5.89189 GHz -42.50 dBm -17.50 dB 3.000 GHz 7.000 GHz 1.000 MHz 5.89439 GHz -42.37 dBm -17.37 dé
7.000 GHz 10,000 GHz 1.000 MHz 7.06324 GHz -44,00 dBm -19.00 dB 7.000 GHz 10,000 GHz 1.000 MHz 7.02925 GHz -43.61 dBm -18.61 dB
10.000 GHz 14.000 GHz 1.000 MHz 10.69616 GHz -42.75 dBm -17.75 dB 10.000 GHz 14,000 GHz 1.000 MHz 10.69016 GHz -42.74 dBm -17.74 dB
14.000 GHz 18.000 GHz 1.000 MHz 17.99825 GHz -40.27 dBm -15.27 dB 14.000 GHz 18,000 GHz 1.000 MHz 17.99825 GHz -40.18 dBm -15.18 d&
18.000 GHz 27.000 GHz 1.000 MHz 18.02125 GHz -39.65 dBm -14.65 db 18.000 GHz 27,000 GHz 1.000 MHz 18.00775 GHz -14.57 d&
hid bl
L VA J - L JL 4 ‘

Middle Channel / FullRB

N/A

Ref Level 0.00 dBm Offset 11.10 dB

SGL Count 100/100

Mode Auto Sweep

@1 AvgPwr
Limit gheck PARS
10 dBME—GRURICUS LINE ABS naks
-20 dBm
SPURIOUS_LINE_ABS
de —t S S N
-60 dB
-70 dBm
-80 dBm
-a0 d8
Start 30.0 MHz 56008 pts Stop 27.0 GHz
purious Emissions
Rangelow | RangeUp | REW | Freguency | Power Abs ALimit
30.000 MHz 1.000 GHz 1.000 MHz 973.42820 MHz -47.75 dBm -22.75 dB
1.000 GHz 2.475 GHz 1.000 MHz 2.46486 GHz -47.20 dBm -22.20 dB
2.615 GHz 3.000 GHz 1.000 MHz 2.99721 GHz -47.06 dBm -22.06 dB
3.000 GHz 7.000 GHz 1.000 MHz 5.88639 GHz -42.60 dBm -17.60 dB
7.000 GHz 10.000 GHz 1.000 MHz 7.06774 GHz -43.95 dBm -18.95 dB
10.000 GHz 14.000 GHz 1.000 MHz 10.70516 GHz -42.83 dBm -17.83 dB
14.000 GHz 18.000 GHz 1.000 MHz 17.99725 GHz -39.99 dBm -14,00 dB
18.000 GHz 27.000 GHz 1.000 MHz 18.02225 GHz -39.60 dBm -14.60 dB
m
L JL ) | o
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG012201B

LTE Band 7CA / 20MHz+20MHz

64QAM

Highest Channel / 1RBO and 1RB99

Highest Channel / 1RB99 and 1RBO

Ref Level 0.00 dBm Offset 11.10 dB

SGL Count 100/100

Mode Auto Sweep

pe

Ref Level 0,00 dBm

SGL Count 100/100

Offset 11.10 dB Mode Auto Sweep

@1 AvgPwr @1 AvgPwr
Limit gheck PARS Limit heck PAR
10 dBME—GRURICUS LINE ABS naks 10 dBrE—BRURIOUS HINE ABE ;
-20 dBm -20 dBm
SPURIOUS_LINE_ABS SPURIQUS_LINE_ABS
-40 dBm s o -40 dBm = r—
60 dB 60 dBm
-70 dBrv =70 dBm
-80 dBm -80 dBm
-a0 dB -90 dBm
Start 30.0 MHz 56008 pts Stop 27.0 GHz | || Start 30.0 MHz 56008 pts Stop 27.0 GHz
purious Emissions purious Emissions.
Rangelow | RangeUp | REW | Freguency | Power Abs ALimit Rangelow | Rangeup | RBW | Freguency | Power Abs ALimit
30.000 MHz 1.000 GHz 1.000 MHz 968.73312 MHz -47.99 dBm -22,99 db 30,000 MHz 1,000 GHz 1.000 MHz 961.94653 MHz -47.97 dém -22,97 d&
1.000 GHz 2.475 GHz 1.000 MHz 2.46597 GHz -47.30 dBm -22.30 dB 1.000 GHz 2.475 GHz 1.000 MHz 2.44201 GHz -47.26 dBm -22.26 dB
2.615 GHz 3.000 GHz 1.000 MHz 2.97239 GHz -46.85 dBm -21.85 dB 2.615 GHz 3.000 GHz 1.000 MHz 2.94430 GHz -46.97 dBm -21.97 dB
3.000 GHz 7.000 GHz 1.000 MHz 5.90489 GHz -42.39 dBm -17.39 dB 3.000 GHz 7.000 GHz 1.000 MHz 5.90739 GHz -42.54 dBm -17.54 d8
7.000 GHz 10,000 GHz 1.000 MHz 7.05574 GHz -44,03 dBm -19,03 dB 7.000 GHz 10,000 GHz 1.000 MHz 7.03924 GHz -44.00 dBm -19.00 dB
10.000 GHz 14.000 GHz 1.000 MHz 10.69366 GHz -42.74 dBm -17.74 dB 10.000 GHz 14,000 GHz 1.000 MHz 10.68916 GHz -42.86 dBm -17.86 dB
14.000 GHz 18.000 GHz 1.000 MHz 17.99925 GHz -39.80 dBm -14.80 dB 14.000 GHz 18,000 GHz 1.000 MHz 17.99925 GHz -40.07 dBm -15.07 dé
18.000 GHz 27.000 GHz 1.000 MHz 20.39862 GHz -39.71 dBm -14.71 dB 18.000 GHz 27,000 GHz 1.000 MHz 18.00925 GHz -14.51 d&
hid bl
L VA J - L JL 4 ‘
D .2020 16:41:21

Highest Channel / FullRB

N/A

Ref Level 0.00 dBm Offset 11.10 dB

SGL Count 100/100

Mode Auto Sweep

@1 AvgPwr
Limit gheck PARS
10 dBME—GRURICUS LINE ABS naks
-20 dBm
SPURIOUS_LINE_ABS
dem p— = e
-60 dB
-70 dBm
-80 dBm
-a0 d8
Start 30.0 MHz 56008 pts Stop 27.0 GHz
purious Emissions
Rangelow | RangeUp | REW | Freguency | Power Abs ALimit
30.000 MHz 1.000 GHz 1.000 MHz 946.43428 MHz -47.98 dBm 22,98 dB
1.000 GHz 2.475 GHz 1.000 MHz 2.47297 GHz -47.28 dBm -22.28 dB
2.615 GHz 3.000 GHz 1.000 MHz 2.98874 GHz -47.05 dBm -22.05 dB
3.000 GHz 7.000 GHz 1.000 MHz 5.88839 GHz -42.60 dBm -17.60 dB
7.000 GHz 10.000 GHz 1.000 MHz 7.04574 GHz -43.96 dBm -18.96 dB
10.000 GHz 14.000 GHz 1.000 MHz 10.68666 GHz -42.86 dBm -17.88 dB
14.000 GHz 18.000 GHz 1.000 MHz 17.99525 GHz -40.07 dBm -15.07 dB
18.000 GHz 27.000 GHz 1.000 MHz 18.01175 GHz -39.66 dBm -14.66 dB
hid
L JL ) | o

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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ssamons. FCC RADIO TEST REPORT

Report No. : FG012201B

LTE Band 12

Peak-to-Average Ratio

Mode LTE Band 12/ 10MHz
Mod. QPSK 16QAM Limit: 13dB
RB Size 1RB Full RB 1RB Full RB Result
Lowest CH 3.57 4.43 4.03 5.45
Middle CH 3.65 4.52 4.09 5.42 PASS
Highest CH 3.65 4.49 4.09 5.42
Mode LTE Band 12/ 10MHz
Mod. 64QAM Limit: 13dB
RB Size 1RB Full RB Result
Lowest CH 6.09 6.38 - -
Middle CH 6.12 6.46 - - PASS
Highest CH 6.09 6.41 - -
TEL : 886-3-327-3456 Page Number D A12-10f 41

FAX . 886-3-328-4978




SPORTON LAB. FC

C RADIO TEST REPORT

Report No. : FG012201B

LTE Band 12 / 10MHz / QPSK

Lowest Channel / 1RB

Lowest Channel / Full RB

Spectrum

(=)

Ref Level 30.00 dém
Att 30 dB

Offset 10,70 db.
AQT 2 ms @ RBW 10 MHz

lo At

Ref Level 30.00 dém
30

Offset 10,70 db.
AQT 2 ms @ RBW 10 MHz

(@152 view

(@152 view

(CF 704.0 MHz

Mean Pwr + 20,00 dB

(CF 704.0 MHz

Mean Pwr + 20.00 dB

G y Cumulative Di Function Somples: 130000 G y Cumulative Di Function Samples: 130000
Mean | Peak | crest | 0% | 19% | pa% | op.o1% | Mean | Peak | Crest | 10% | 105 | D% | Do |
Trace 1 19.93 dBm 23,54 dBm 3.61 d8 2.58 dB 3.51 dB 3.57 dB 3.65 dB Trace 1 21.51 dBm 26,22 dBm 4.71 da 2.41 dB 4.12 da 4.43 da 4.55 dB
—— — e —
L N J [ L 1 W e

Middle Channel / 1RB

Middle Channel / Full RB

Spectrum Spectrum
Ref Level 30.00 cbm  Offset 10,70 db Ref Level 30.00 cbm  Offset 10,70 db
o att 3008 AQT 2 ms ® RBW 10 MHz o att 3008 AQT 2 ms ® RBW 10 MHz
@152 view @152 view
\ e i By
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CF 707.5 MHz - Mean Pwr + 20.00 dB CF 707.5 MHz Mean Pwr + 20.00 dB
G y Cumulative Di Function Somples: 130000 G y Cumulative Di Function Samples: 130000
Mean | Peak | crest | 0% | 19% | pa% | op.o1% | Mean | Peak | Crest | 10% | 105 | D% | Do |
Trace 1 19.74 dBm 23,41 dBm 3.67 d8 2.55 dB 3.57 dB dB 3.68 dB Trace 1 21.52 dBm 26,324 dBm 4.82 da 2.35 d8 4.12 da 4.52 d8 4.70 dB
| e—— ==
L )i J [ )i SRR e

l—=

Highest Channel / 1RB

Highest Channel / Full RB

Spectrum Spectrum
Ref Level 30.00 cbm  Offset 10,70 db Ref Level 30.00 cbm  Offset 10,70 db
o att 3008 AQT 2 ms ® RBW 10 MHz o att 3008 AQT 2 ms ® RBW 10 MHz
@152 view @152 view
o —
B = =y
.1
b
0.0 | 0.0 g
£ \ £
= ; =
1
1E- | - 1E- 7
1E 1E ‘
1 1 !
CF 711.0 MHz Mean Pwr + 20.00 dB CF 711.0 MHz Mean Pwr + 20.00 dB
G y Cumulative Di Function Somples: 130000 G y Cumulative Di Function Samples: 130000
Mean | Peak | crest | 0% | 19% | pa% | op.o1% | Mean | Peak | Crest | 10% | 105 | D% | Do |
Trace 1 [ 1987 dbm | 23,47 dbm 3.65 d8 .72 0B 3.57 0B 3.65 0B 3.68 0B Trace 1 [ 2158 dem | 26.37 dbm 4.79 d8 2.43 d8 4.14 d8 4.43 d8 4.67 08
| e—— | e———
L JL J [ CTTT stk L JL [ SRR

TEL : 886-3-327-3456
FAX . 886-3-328-4978
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ssamons. FCC RADIO TEST REPORT

Report No.

LTE Band 12 / 10MHz / 16QAM

Lowest Channel / 1RB

Lowest Channel / Full RB

Spectrum

=)

Ref Level 30.00 dém
Att 30 dB

Offset 10,70 db.
AQT 2 ms @ RBW 10 MHz

Spectrum

Ref Level 30.00 dém
30 dB

lo At

Offset 10,70 db.
AQT 2 ms @ RBW 10 MHz

(@152 view

(@152 view

(CF 704.0 MHz

Mean Pwr + 20,00 dB
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(CF 704.0 MHz

Mean Pwr + 20.00 dB

G y Cumulative Di Function Somples: 130000 G y Cumulative Di Function Samples: 130000
Mean | Peak | crest | 0% | 19% | pa% | op.o1% | Mean | Peak | Crest | 10% | 105 | D% | Do |
Trace 1 [ 20,11 dem | 24,11 dBm 4.00 d8 3.01 08 3.94 0B +.03 0B .06 0B Trace 1 [ 20,57 dbm | 26,34 dbm 5.77 d8 3.01d8 4.84 d8 5.45 d 5.65 08
——r e —
L N J [T L 1 ] W e

Middle Channel / 1RB

Middle Channel / Full RB

Spectrum

Ref Level 30.00 dém
lo At 30 dB

Offset 10,70 db.

Spectrum

Ref Level 30.00 dém

Offset 10,70 db.

AQT 2ms @ RBW 10 MHz o att 30d8_AQT 2ms @ RBW 10 MHz
@152 view @152 view
= S
o - o
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i Y g

] \ ]

1E- - T 1E- T
1E 1E \
. 1 |
B B ;
CF 707.5 MHz Mean Pwr + 20.00 dB CF 707.5 MHz Mean Pwr + 20.00 dB

l—=

G y Cumulative Di Function Somples: 130000 G y Cumulative Di Function Samples: 130000
Mean | Peak | crest | 0% | 19% | pa% | op.o1% | Mean | Peak | Crest | 10% | 105 | D% | Do |
Trace 1 [ 20,18 dem | 24,31 dem 4.14 d8 2.99 4B .06 0B +.09 0B .17 08 Trace 1 [ 20,90 dbr | 26,66 dBm 5.75 d8 2.95 d8 4.81 d8 5.42 d8 5.65 08
== I e———
JL J [ CTTT stk L JL [ [T i

Highest Channel / 1RB

Highest Channel / Full RB

Spectrum b Spectrum
Ref Level 30.00 cbm  Offset 10,70 db Ref Level 30.00 cbm  Offset 10,70 db

o att 3008 AQT 2 ms ® RBW 10 MHz o att 3008 AQT 2 ms ® RBW 10 MHz

@152 view @152 view

o
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< i <
&Y A &Y
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1E- 1E-
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\ |

1E 1E

CF 711.0 MHz Mean Pwr + 20.00 dB CF 711.0 MHz Mean Pwr + 20.00 dB
G y Cumulative Di Function Somples: 130000 G y Cumulative Di Function Samples: 130000

Mean | Peak | crest | 0% | 19% | pa% | op.o1% | Mean | Peak | Crest | 10% | 105 | D% | Do |

Trace 1 [ 20,55 dem 24,60 dBm 4.05 da 3.04 0B +.03 0B +.09 0B +.09 6B Trace 1 [ 2104 dbm | 26,75 dbm 5.71d8 2.95 d8 4.78 d8 da B
— _— | e———
L J J [ L ) ] (I

: FG012201B

TEL : 886-3-327-3456
FAX . 886-3-328-4978
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ssamons. FCC RADIO TEST REPORT

Report No. : FG012201B

LTE Band 12 / 10MHz / 64QAM

Lowest Channel / 1RB

Lowest Channel / Full RB

Spectrum b Spectrum b
Ref Level 30.00 cbm  Offset 10,70 db Ref Level 30.00 cbm  Offset 10,70 db
Att 3008 AQT 2 ms ® RBW 10 MHz I At 3008 AQT 2 ms ® RBW 10 MHz
@152 view @152 view
] —— ]
¥
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t
CF 704.0 MHz Mean Pwr + 20.00 dB CF 704.0 MHz Mean Pwr + 20.00 dB
G y Cumulative Di Function Somples: 130000 G y Cumulative Di Function Samples: 130000
Mean | Peak | crest | 0% | 19% | pa% | op.o1% | Mean | Peak | Crest | 10% | | D% | Do |
Trace 1 [ 17.90 dbr 23,98 dim 5.09 d8 .10 68 5.19 dB 5.09 0B 5.17 08 Trace 1 | 18,55 dem | 25,97 dbm 7.42 d8 3.07 d8 5.13 d8 5.38 d8 7.04 68
—— e —
L N J [T L 1 SRRRAE e

Middle Channel / 1RB

Middle Channel / Full RB

Spectrum

Ref Level 30.00 dém
lo At 30 dB

Offset 10,70 db.
AQT 2 ms @ RBW 10 MHz

Spectrum

Ref Level 30.00 dém

o att 30 d8_ AQT

Offset 10,70 db.

2 ms @ RBW 10 MHz

(@152 view

(@152 view

CF 707.5 MHz

Mean Pwr + 20,00 dB
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CF 707.5 MHz

Mean Pwr + 20.00 dB

G y Cumulative Di Function Somples: 130000 G y Cumulative Di Function Samples: 130000
Mean | Peak | crest | 0% | 19% | | o.owes | Mean | Peak | Crest | 10% | 105 | D% | Do |
Trace 1 [ 18,12 dem | 24,26 dbm 5.14 d8 .10 68 5.42 0B 5.20 0B Trace 1 [ 18,73 dbm | 26,13 dbm 7.40 d8 3.10 d8 5.07 d8 5.45 d8 7.13 08
| e—— | e——
L )i )| N e L )i | CERERENC

Highest Channel / 1RB

Highest Channel / Full RB

Spectrum b Spectrum
Ref Level 30.00 cbm  Offset 10,70 db Ref Level 30.00 cbm  Offset 10,70 db
o att 3008 AQT 2 ms ® RBW 10 MHz o att 3008 AQT 2 ms ® RBW 10 MHz
@152 view @152 view
s
I
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3 it w
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1E 1E le
1 1 |
CF 711.0 MHz Mean Pwr + 20.00 dB CF 711.0 MHz Mean Pwr + 20.00 dB
G y Cumulative Di Function Somples: 130000 G y Cumulative Di Function Samples: 130000
Mean | Peak | crest | 0% | 19% | pa% | op.o1% | Mean | Peak | Crest | 10% | 105 | D% | Do |
Trace 1 [ 18,60 dbm | 24,65 dbm 5.05 d8 3.04 0B B 5.09 0B 5.12 08 Trace 1 [ 19.04 dbrm | 26,24 dBm 7.20 d8 3.04 d8 5.04 d8 5.41 d8 7.04 68
| e—— — —
L ) ) B e L ) ] W e

TEL : 886-3-327-3456

FAX . 886-3-328-

4978

Page Number

1 Al2-4 of 41




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG012201B

26dB Bandwidth

Mode LTE Band 12 : 26dB BW(MHz)
BW 1.4MHz 3MHz 5MHz 10MHz 15MHz 20MHz
Mod. QPSK |[16QAM| QPSK |16QAM| QPSK |16QAM| QPSK [ 16QAM| QPSK |16QAM| QPSK |16QAM
Lowest CH 1.23 1.22 3.05 3.03 4.87 4.87 9.91 9.93 - - - -
Middle CH 1.23 1.24 3.06 3.02 4.99 4.88 9.75 9.71 - - - -
Highest CH 1.23 1.23 3.07 3.00 4.97 4.85 9.75 9.77 - - - -
Mode LTE Band 12 : 26dB BW(MHz)
BW 1.4MHz 3MHz 5MHz 10MHz 15MHz 20MHz
Mod. 64QAM 64QAM 64QAM 64QAM 64QAM 64QAM
Lowest CH 1.23 - 3.03 - 4.95 - 9.87 - - - - -
Middle CH 1.23 - 3.02 - 4.88 - 9.81 - - - - -
Highest CH 1.21 - 3.02 - 4.83 - 9.63 - - - - -
TEL : 886-3-327-3456 Page Number : A12-5 of 41

FAX . 886-3-328-4978




ssamons. FCC RADIO TEST REPORT

Report No. : FG012201B

LTE Band 12

Lowest Channel / 1.4MHz / QPSK

Lowest Channel / 1.4MHz / 16QAM

pectrum o pectrum -
Ref Level 30.00 cbm  Offset 10,70 db = RBW 30 khz RefLavel 30.00 dbm  Offset 10.70 db = RBW 30 kHz
o Att 30de  SWT  63.2ps @ VBW 100kHz Mode auto FFT o Att 30dE SWT 632 ps @ VBW 100 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
™M1[1] 15.22 dBm) ™M1[1] 16.24 dBm)
700.16710 MHz H 699.84830 MHZ,
= ndB 26.00 dB @ ¥ ndB 26.00 dB
- e T e T \ 1.225200000 MHz| 104 oINS T e .y 1.219600000 MHz
Q factor \ 571.5) 7 Qfactor | 573.8]
o di 0di B
N
-10 df -10 d ¥
ff 7 N\
20 d - C
o el il e TRV AV AN - ] SN
=4
-40 ds -40 di
50 df 50 d
60 d -60 di
CF 699.7 MHz 1001 pts Span 2.8 MHz CF 699.7 MHz 1001 pts Span 2.8 MHz
Marker Marker
Type | Ref | Tre | X-value | Y-value | Function | Function Result | Type | Ref | Tre | X-value | Y-value | Function | Function Result
M1 1 700.1671 MHz 15.22 dBm nd@ down 1.2252 MH2 M1 699.8483 MHz 16.24 dBm nd@ down 1.2196 MHZ
T 1 599.0902 MHz -10.54 dam nd8 26.00 dB TL L £99,0845 MHz -9.54 dBm n 26,00 d8
T2 1 700.3154 MHz -10.36 dBm Q factor 571.5 T2 1 700.3042 MHz -10.02 dBm Q factor 573.8
— —
L I ) - L I ) L

Middle Channel / 1.4MHz / QPSK

Middle Channel / 1.4MHz / 16QAM

pectrum pectrum
Ref Level 30.00 cbm  Offset 10,70 db = RBW 30 khz RefLavel 30.00 dbm  Offset 10.70 db = RBW 30 kHz
o Att 30de  SWT  63.2ps @ VBW 100kHz Mode auto FFT o Att 30dE SWT 632 ps @ VBW 100 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
MI[1] 16.90 dBm)| MI[1] 15.22 dBm
. 707.79370 MHzZ| 707.98250 MHz
11
= ‘ Sondg 26.00 dB @ ndB 26.00 dB
o e’ b i A 1.228000000 MHZ, 104 e B 1.236400000 MHZ|
Qfactor | 576.4 Qfactor | 572.1
0di A
\
\‘\ -10 d
y 20 di .
L — /
S| o, S % P prs
40 d -40 de
50 d -50 di
-60 d 60 d
CF 707.5 MHz 1001 pts Span 2.8 MHz CF 707.5 MHz 1001 pts Span 2.8 MHz
Marker Marker
Type | Ref | Tre | X-value | Y-value | Function | Function Result | Type | Ref | Tre | X-value | Y-value | Function | Function Result
M1 1 707.7937 MHz 16.30 dBm nd@ down 1.228 MH2 M1 1 707.3825 MHz 15.22 dBm nd@ down 1.2364 MHZ
TL 1 705.8846 MHz -9.43 dBm nd 26.00 dB TL L 706.6618 MHz -10.47 dbm n 26.00 dB
T2 1 708.1126 MHz -9.41 dBm Q factor 576.4 T2 1 70B.11B2 MHz -10.74 dBm Q factor 572.1

L I ]

Highest Channel / 1.4MHz / QPSK

Highest Channel / 1.4MHz / 16QAM

pecrum = pectrum | =
Ref Level 30.00 GBm  Offsel 10,70 dB & RBW 30 kHz RefLevel 30,00 Bm  Offset 10,70 dB & RBW 30 kHz
o att 30dB BWT  63.2ps @ VBW 100 kHz  Mode Auto FFT e att 30 dE SWT 632 ps @ VBW 100 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
[@ 17k Max |
16.26 dBm| mili] 15.55 dBm|
715.29160 MHZ| 715.19370 MHz
e 26.00 dB & 26.00 dB
04 1228000000 MHz 104 aaes Ao 1225200000 MHZ
582.5] 583.7
0 di
BUE!
20 d
e I ¥ N o
“an .
-40d -40 d
50 df -50 di
-60 df -60 di
CF 715.3 MHz 1001 pts Span 2.8 MHz CF 715.9 MHz 1001 pts Span 2.8 MHz
Marker Marker
Type | Ref | Trc | X-value | ¥-value | _Function | Function Result Type | Ref | Tre | X-value | ¥-value | _Function | Function Result
ML 1 715.2816 MHz 16.26 dBm ndB down 1.226 MHz ML 715.1937 MHz 15.55 dém ndB down 1.2252 MHz
TL 1 714.6846 MHz -9.36 dem nd8 26.00 dB TL 1 714.6874 MHz -10.76 dBém nd8 26.00 d8
T2 1 715.9126 MHz -9.85 dBm  factor 562.5 T2 1 715.9126 MHz -10.64 dém  factor 583.7
L ) - L )i ) L

TEL : 886-3-327-3456
FAX . 886-3-328-4978
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ssamons. FCC RADIO TEST REPORT

Report No. : FG012201B

LTE Band 12

Lowest Channel / 3MHz / QPSK

Lowest Channel / 3MHz / 16QAM

Ref Level 30.00 cbm  Offset 10,70 db = RBW 100 kHz RefLavel 30.00 dbm  Offset 10.70 db e RBW 100 kHz
o Att 30de  SWT 19 s @ VBW 300 kHz  Mode Auto FFT o Att a0ds SWT 1% s @ VBW 300 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
™M1[1] 16.71 dBm) ™M1[1] 16.94 dBm)
0 L 700.69180 MH?Z| . 701.44710 MHz
N I N UL 26.00 dB __nda ¥ 26.00 dB
104 r e - VN 3.045000000 MHz| it - o ﬁ——\‘ 3.027000000 MHZ|
7 Q factor 230.1 Q factor \ 231.7
/ \
od ] |
i
-10 f
e miiea
40 df -40 di
50 d -50 di
-60 d 60 d
CF 700.5 MHz 1001 pts Span 6.0 MHz CF 700.5 MHz 1001 pts Span 6.0 MHz
Marker Marker
Type | Ref | Tre | X-value | Y-value | Function | Function Result | Type | Ref | Tre | X-value | Y-value | Function | Function Result
M1 1 700.6918 MHz 16.71 dBm nd@ down 3.045 MHz M1 1 701.4471 MHz 16.34 dBm nd@ down 2,027 MHZ
TL 1 696.9895 MHz -9.33 dBm nd8 26.00 dB T1 L 5969655 MHz -9.48 dBm nd8 26.00 dB
T2 1 702.0345 MHz -9.21 dBm Q factor 230.1 T2 1 701.9925 MHz -9.75 dBm Q factor 231.7
hid ey i -
(S I 4 - L JL 4 ‘

Middle Channel / 3MHz / QPSK

Middle Channel / 3MHz / 16QAM

pectrum

Ref Level 30.00 dém  Offset 10,70 dBé & RBW 100 kHz

pectrum

Ref Level 20,00 dém  Offset 10.70 db & RBW 100 kHz

o Att 30de  SWT 19 s @ VBW 300 kHz  Mode Auto FFT o Att a0ds SWT 1% s @ VBW 300 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
LY 17.63 aBm LY 16.20 dBm
» 708.24330 MH?Z| . 707.68580 Mz
20 20 -
N P i 26.00 dB X —_num § 26.00 dB
04 ~ R oY ™ 3.056000000 MHZ, 104 - I B e 3.015000000 MHZ|
Q factor 2317 Q factor 234.7
o4 Y od
/
-10d - 10 d i
s / \
20 d —
o~ Wy - e
30
40 d 40 d
50 df 50 d
-6 df -60 di
CF 707.5 MHz 1001 pts Span 6.0 MHz CF 707.5 MHz 1001 pts Span 6.0 MHz
Marker Marker
Type | Ref | Tre | X-value | Y-value | Function | Function Result | Type | Ref | Tre | X-value | Y-value | Function | Function Result
ML f 708.2433 MHz 17.83 dam nd@ down 2.0550 MHZ ML L 07,6858 MHz 16.28 dam nd@ down 3,015 MRz
T1 1 705.9655 MHz -8.23 dBm nd8 26.00 dB T1 L 705.9635 MHz -9.43 dBm nd8 26.00 dB
T2 1 709.0225 MHz -7.84 dom qQ factor 231.7 T2 1 70B.99BS MHz -9.87 dam qQ factor 234.7
- — .—-
L L J L L J

Highest Channel / 3MHz / QPSK

Highest Channel / 3MHz / 16QAM

pectrum pectrum
Ref Level 30.00 cbm  Offset 10,70 db = RBW 100 kHz RefLavel 30.00 dbm  Offset 10.70 db e RBW 100 kHz
o Att a0de SWT 19ps @ VBW 300 kHz  Mode Auta FFT o Att a0ds SWT 1% s @ VBW 300 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 15k Max [035k Max
LY 17.08 aBm LY 17.00 aBm
M 713.42110 MHz M1 715.19540 MHZ]
20 20
S B ~ 26.00 dB ~ - nif 26.00 dB
o TV e T g \ 3.068900000 MHZ 04 I e i S e ™~ 2.097000000 MHz
] Q factor X 232.5] 7 Q factor 238.6
/ \ /
od : . 0d —7
J \ ¥
10 d 10 di d ¥
/ | \
204 /
g — \ ~
s f— o o N
o ol r - - e
40 d 40 d
50 df 50 d
60 d -60 di
CF 714.5 MHz 1001 pts Span 6.0 MHz CF 714.5 MHz 1001 pts Span 6.0 MHz
Marker Marker
Type | Ref | Tre | X-value | Y-value | Function | Function Result | Type | Ref | Tre | X-value | Y-value | Function | Function Result
ML f 713.4211 MHz 17.08 dam nd@ down 2.0689 MHZ ML L 715.1354 MHz 17.30 dam nd@ down 2,997 WHz
T1 1 712.9775 MHz -9.05 dBm nd8 26.00 dB T1 L 712.9955 MHz -8.57 dBm nd8 26,00 d8
T2 1 716.0465 MHz -9.09 dam qQ factor 232.5 T2 1 715.9925 MHz -8.54 dam qQ factor 238.6
- — r-
L L J o L L J

TEL : 886-3-327-3456
FAX . 886-3-328-4978
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG012201B

LTE Band 12

Lowest Channel / 5MHz / QPSK

Lowest Channel / 5MHz / 16QAM

pectrum o pectrum -
Ref Level 30.00 cbm  Offset 10,70 db = RBW 100 kHz RefLavel 30.00 dbm  Offset 10.70 db e RBW 100 kHz
o Att 30de  SWT 19 s @ VBW 300 kHz  Mode Auto FFT o Att a0ds SWT 1% s @ VBW 300 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
13 dBm)| ™M1[1] 13.97 dBm)
702.39900 MHz 701.11000 MHZ]
= 26.00 dB @ 26.00 dB
e 4.865000000 MHZ| 0d AN A A A 4.865000000 MHZ|
144.4) T Q factor \ 144.1
0 di ]
A
-10d T
- 20d 1
Tt g A g
AAA A iy ) L
40 df -40 di
50 df 50 d
-6 df -60 di
CF 701.5 MHz 1001 pts Span 10.0 MHz CF 701.5 MHz 1001 pts Span 10.0 MHz
Marker Marker
Type | Ref | Tre | X-value | Y-value | Function | Function Result | Type | Ref | Tre | X-value | Y-value | Function | Function Result
M1 1 702.399 MHz 15.13 dBm nd@ down 4.B65 MHz M1 701.11 MHz 13.97 dBm nd@ down 4.B6S MHZ
T 1 699.072 MHz -10.78 dBm nd8 26.00 dB TL L £699.042 MHz -12.29 dbm n 26,00 d8
T2 1 703.938 MHz -10.91 d8m Q factor 144.4 T2 1 703.908 MHz -11.57 d8m Q factor 144.1
— —
L I ) - L I ) L

Middle Channel / 5MHz / QPSK

Middle Channel /

5MHz / 16QAM

pectrum pectrum
Ref Level 30.00 cbm  Offset 10,70 db = RBW 100 kHz RefLavel 30.00 dbm  Offset 10.70 db e RBW 100 kHz
o Att 30de  SWT 19 s @ VBW 300 kHz  Mode Auto FFT o Att a0ds SWT 1% s @ VBW 300 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
™M1[1] 15.38 dBm) ™M1[1] 14.01 dBm)
708.10900 MH?Z| 706.08100 Mz
= nde 26.00 dB @ ndB 26.00 dB
104 SN [ BPN L e 4.985000000 MHz 0d em e O B Y 4.875000000 MHz|
T Q factor ’\ 142.0) f Q factor Y 144.8
\ |
od \ od
J 4 I
. .
-10 d F) \“ -10 de -
\
20d 1 4 204 j
e \ IR s Pl e e
i = e -30
40 df -40 di
50 d -50 di
-60 d 60 d
CF 707.5 MHz 1001 pts Span 10.0 MHz CF 707.5 MHz 1001 pts Span 10.0 MHz
Marker Marker
Type | Ref | Tre | X-value | Y-value | Function | Function Result | Type | Ref | Tre | X-value | Y-value | Function | Function Result
ML 1 708.100 MHz 15.38 dem ndB_down 4.985 MHz ML 706.081 MHz 14.81 dam nd@ down 4.875 WHZ
TL 1 705.022 MHz -10.76 dBm nd 26.00 dB TL L 705.062 MHz -11.38 dbm n 26.00 dB
T2 1 710.007 MHz -10.70 d8m Q factor 142.0 T2 1 709.938 MHz -11.30 d8m Q factor 144.8

L I ]

Highest Channel / 5MHz / QPSK

Highest Channel / 5MHz / 16QAM

pecrum = pectrum =
Ref Level 30.00 GBm  Offsel 10,70 dB & RBW 100 kHz RefLevel 30,00 Bm  Offset 10,70 dB & RBW 100 kHz
o att a0ds BWT 19 ps @ VBW 300 kHz  Mode Auto FFT e att SWT 19 us @ VBW 300 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
[@ 17k Max |
14.68 dBm| mili] 15.26 dBm|
71437900 MHzZ| 712.87100 MHz
e 26.00 dB & ndB 26.00 dB
w0 AT R Yatatis! 4.965000000 MHz 104 edpe Ny ANV R 4.845000000 MHz
T \ 143.9 7 'Q factor 147.1
L
od od 4
1 |
T ¥
BUE! 3 -10d
A _ /
Pavavont: g Vg Vo - s n i |
a0 —
-40d -40 d
50 df -50 di
60 d -60 db
CF 713.5 MHz 1001 pts Span 10.0 MHz CF 713.5 MHz 1001 pts Span 10.0 MHz
Marker Marker
Type | Ref | Trc | X-value | ¥-value | _Function | Function Result Type | Ref | Tre | X-value | ¥-value | _Function | Function Result
ML 1 714.378 MHz 14.68 dBm ndB down 4.985 MHz ML 712,671 MHz 15.26 dBm ndB down 4,545 MHz
TL 1 711.032 MHz -11.28 dém nd8 26.00 dB TL 1 711.062 MHz -10.71 dém nd8 26.00 d8
T2 1 715.958 MHz -11.68 dém  factor 143.9 T2 1 715.508 MHz -11.04 dBm  factor 147.1

L ) ]

L )i

TEL : 886-3-327-3456
FAX . 886-3-328-4978
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ssamons. FCC RADIO TEST REPORT

Report No. : FG012201B

LTE Band 12

Lowest Channel / 10MHz / QPSK

Lowest Channel / 10MHz / 16QAM

pectrum o pectrum -
Ref Level 30.00 cbm  Offset 10,70 db = RBW 300 kHz RefLavel 30.00 dbm  Offset 10.70 db e RBW 300 kHz
o Att 30dE SWT  126ps @ VBW 1MHz Mede Auto FFT o Att a0de SWT  12.6ps @ VBW 1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 15k Max [035k Max
17.73 dbm)| MI[1] 16.09 dBm
- 707.2770 MHz 700.4240 MHz,
~ 26.00 dB N —__ndB / 26.00 dB
o i nlaned aaelh s 9.910000000 MHZ AN TR Y 9.930000000 MHz
71.4 Q factor 7 70.5
/ i
o 7 1%
04 - - —~
/ \ \
| 20 o . . =
\ —ﬁﬁ‘ - - =, T R
. )
a0
40 d -40 de
50 df 50 d
60 d -60 di
CF 704.0 MHz 1001 pts Span 20.0 MHz CF 704.0 MHz 1001 pts Span 20,0 MHz
Marker Marker
Type | Ref | Tre | X-value | Y-value | Function | Function Result | Type | Ref | Tre | X-value | Y-value | Function | Function Result |
ML f 707.277 MHz 17.73 dam nd@ down 9.91 MHz ML 700.424 WAz 16.09 dam nd@ down 9.93 WHz
T 1 599.125 MHz -7.99 dBm nd8 26.00 dB TL L 699.065 MHz -9.64 dBm n 26,00 d8
T2 1 709.035 MHz -8.37 dBm Q factor 71.4 T2 1 70B.995 MHz -9.61 dBm Q factor 70.5
— —
L I ) - L I ) L

Middle Channel / 10MHz / QPSK

Middle Channel / 10MHz / 16QAM

pectrum pectrum
Ref Level 30.00 Gbm  Offset 10,70 db & RBW 300 kHz RefLevel 20,00 dBm  Offset 10,70 db e RBW 300 kHz
o Att 30de SWT  126ps @ VBW 1MHz Mode auto FFT o Att 30dE SWT  12.6ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
™Il 17.18 dBm| ™Il 16.10 dBm)
M1 709.1180 MHzZ| 711.6360 MHz
= 26.00 dB @ _nde . 26.00 dB
104 9.750000000 MHZz 104 S i e 9.710000000 MHz|
! Q factor 72.7 / Q factor | 73.3
/ \ / \
od / od |
P i i
-1 d s ‘l\ 10 di L
20 d = L 4 20 \\_
AV di R D Wavas VAV -
— -
-30 -30
40 df -40 di
50 d -50 di
-60 d 60 d
CF 707.5 MHz 1001 pts Span 20.0 MHz CF 707.5 MHz 1001 pts Span 20.0 MHz
Marker Marker
Type | Ref | Tre | X-value | Y-value | Function | Function Result | Type | Ref | Tre | X-value | Y-value | Function | Function Result
ML 1 700.118 MHz 17.18 dBm ndB_down 9.75 MHz ML L 711,636 MHz 16.18 dBm ndB_down 9,71 MHZ
TL 1 702.685 MHz -8.65 dBm nd 26.00 dB TL L 702.645 MHz -9.66 dBm n 26.00 dB
T2 1 712.415 MHz -8.65 dBm qQ factor 72.7 T2 1 712,355 MHz -9.41 dBm qQ factor 73.3

L I ]

Highest Channel / 10MHz / QPSK

Highest Channel / 10MHz / 16QAM

pectrum v pectrum 7
Ref Level 30.00 GBm  Offsel 10,70 dB & RBW 300 kHz RefLevel 30,00 Bm  Offset 10,70 dB & RBW 300 kHz
o att 30dB SWT  12.6ps @ VBW 1MHz  Mode Auto FFT e att 30dE SWT 126 ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
[@ 17k Max |
mili] 16.72 dBm| mili] 16.71 dBm|
i 712.6380 MHzZ| 710.5200 MHz
e | -~ “J‘{W - 26.00 dB & e AR 26.00 dB
04 - et Pabatil: Ua et St 9.750000000 MHz 104 il el i ©9.770000000 MHz
f a fa 73.1 7 Q factor 72.7
~ \ T
od t + od
o }\ T}
10 df :,’ f 10 o .2
J J
. — \ 20 di
= [
—at -30 S
-40d -40 d
50 df -50 di
-60 df -60 di
CF 711.0 MHz 1001 pts Span 20.0 MHz CF 711.0 MHz 1001 pts Span 20.0 MHz
Marker Marker
Type | Ref | Trc | X-value | ¥-value | _Function | Function Result | Type | Ref | Tre | X-value | ¥-value | _Function | Function Result |
ML 1 712.638 MHz 16.72 dBm ndB down 9.75 MHz ML 710.52 MHz 16.71 dBm ndB down 9,77 MHZ
TL 1 706.105 MHz -9.63 dBm nd8 26.00 d8 T1 1 706.165 MHZ -9.74 dBm nd8 26.00 da
T2 1 715.855 MHz -9.42 dBm  factor 731 T2 1 715.935 MHz -9.34 dBm  factor 72.7
L i ) - L )i ) L

TEL : 886-3-327-3456
FAX . 886-3-328-4978
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG012201B

LTE Band 12

Lowest Channel / 1.4MHz / 64QAM

Lowest Channel / 3MHz / 64QAM

pectrum o pectrum -
Ref Level 30.00 cbm  Offset 10,70 db = RBW 30 khz RefLavel 30.00 dbm  Offset 10.70 db e RBW 100 kHz
o Att 30dE SWT  63.2ps @ VBW 100kHz Mede Auto FFT o Att a0ds SWT 1% s @ VBW 300 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 15k Max [035k Max
™M1[1] 12.05 dBm) ™M1[1] 14.42 dBm)
699.24130 MHz 701.62690 MHZ]
20 20
a1 nd 26.00 dB ndB v 26.00 dB
w0 X By o~ 1.225200000 MHZ| P T e Ve 3.027000000 MHZ|
T N = = 4 factor ™\ 570.7 Q factor 231.8)
/
o d
! §
0 d ¥ \
| \
204
! T \
a0 / 4 |
| A
) Y, S . -
50 df 50 d
60 d -60 di
CF 699.7 MHz 1001 pts Span 2.8 MHz CF 700.5 MHz 1001 pts Span 6.0 MHz
Marker Marker
Type | Ref | Tre | X-value | Y-value | Function | Function Result | Type | Ref | Tre | X-value | Y-value | Function | Function Result
ML f 699.2413 MHz 12.05 dam nd@ down 1.2252 MHz ML 701.6260 MHz 14.42 dBm nd@ down 3.027 MRz
T 1 599.0846 MHz -13.59 dbm nd8 26.00 dB TL L 696,995 MHz -11.86 dBm n 26,00 d8
T2 1 700.3098 MHz -13.66 dBm Q factor 570.7 T2 1 702.0225 MHz -11.45 dBm Q factor 231.8
— —
L it ] ] L ] ]

Middle Channel / 1.4MHz / 64QAM

Middle Channel / 3MHz / 64QAM

pectrum pectrum
Ref Level 30.00 cbm  Offset 10,70 db = RBW 30 khz RefLavel 30.00 dbm  Offset 10.70 db e RBW 100 kHz
o Att 30de  SWT  63.2ps @ VBW 100kHz Mode auto FFT o Att a0ds SWT 1% s @ VBW 300 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
™M1[1] 14.61 dBm) ™M1[1] 14.12 dBm)
707.73220 MHz 707.68580 MHZ]
20 20
Jan 26.00 dB T ndn 26.00 dB
- ~ o /b g{y\,\‘f‘wh 1230800000 MHz 104 N et WU arers Al LV N 3.021000000 MHz
IS qQfacthr ™ 575.0 7 Q factor ) 234.3)
/
0 di / |
/ 1
04 ;' ‘.‘_
/ \
20d
/
/ \
AN 7 S e
M
50 df 50 d
-6 df -60 di
CF 707.5 MHz 1001 pts Span 2.8 MHz CF 707.5 MHz 1001 pts Span 6.0 MHz
Marker Marker
Type | Ref | Tre | X-value | Y-value | Function | Function Result | Type | Ref | Tre | X-value | Y-value | Function | Function Result
ML f 707.7322 MHz 14.51 dam nd@ down 1.2308 MHz ML L 707,658 MHz 14,12 dBm nd@ down 3.021 WAz
T 1 706.8846 MHz -11.54 dam nd 26.00 dB TL L 706.0015 MHz -12.12 dbm n 26,00 d8
T2 1 708.1154 MHz -11.46 dBm Q factor 575.0 T2 1 709.0225 MHz -11.68 dam Q factor 234.3

L I

Highest Channel / 1.4MHz / 64QAM

Highest Channel / 3MHz / 64QAM

pecrum = pectrum =
Ref Level 30.00 GBm  Offsel 10,70 dB & RBW 30 kHz RefLevel 30,00 Bm  Offset 10,70 dB & RBW 100 kHz
o att 30dB BWT  63.2ps @ VBW 100 kHz  Mode Auto FFT e att SWT 19 us @ VBW 300 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
[@ 17k Max |
mili] 14.77 dBm| mili] 15.50 dBm|
71 500 MHzZ| 713.89110 MHz
e 26.00 dB & ndB 26.00 dB
w0 - - 1214000000 MHz 104 P e B e 3.021000000 MHz
f G 589.4 7 O factor | 236.1
od od J"
BUE! -10d
20 d 20 di
/ \ /
S Ao Sl "l W=
-40 d
50 df -50 di
-60 df -60 di
CF 715.3 MHz 1001 pts Span 2.8 MHz CF 714.5 MHz 1001 pts Span 6.0 MHz
Marker Marker
Type | Ref | Trc | X-value | ¥-value | _Function | Function Result | Type | Ref | Tre | X-value | ¥-value | _Function | Function Result
ML 1 715.535 MHz 14.77 dBm ndB down 1.214 MHz ML 713.3911 MHz 15.50 dBm ndB down 3.021 MHz
TL 1 714.6902 MHz -11.11 dém nd8 26.00 dB TL 1 713.0015 MHz -10.58 dBém nd8 26.00 dB
T2 1 715.9042 MHz -10.86 dém  factor 569.4 T2 1 716.0225 MHz -10.55 dém  factor 236.1

L )

L )i

TEL : 886-3-327-3456
FAX . 886-3-328-4978
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG012201B

LTE Band 12

Lowest Channel / 5MHz / 64QAM

Lowest Channel / 10MHz / 64QAM

pectrum o pectrum -
Ref Level 30.00 cbm  Offset 10,70 db = RBW 100 kHz RefLavel 30.00 dbm  Offset 10.70 db e RBW 300 kHz
o Att 30de  SWT 19 s @ VBW 300 kHz  Mode Auto FFT o Att 30dE SWT  12.6ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
™M1[1] 11.84 dBm) ™M1[1] 14.22 dBm)
699.90200 MHz 705.4590 MHz
20 20
" nd 26.00 dB ndB 26.00 dB
. B . 4.945000000 MHz . L Bt 9.870000000 MHz
o Vel = o‘ﬁ{rﬁ'ﬁl—"‘f"\'\n‘ 141.5 n 7 q factor 71.5
od 0 d +
/ J
10 df -10 o [[‘
20 d 20 d i
s - = -30 =1 = =
A i P B (TN ALY e L7 . v
-40 di
50 d -50 di
-60 d 60 d
CF 701.5 MHz 1001 pts Span 10.0 MHz CF 704.0 MHz 1001 pts Span 20.0 MHz
Marker Marker
Type | Ref | Tre | X-value | Y-value | Function | Function Result | Type | Ref | Tre | X-value | Y-value | Function | Function Result |
ML 1 699.902 MHz 11.84 dBm ndB_down 4.945 MHz ML DS 459 MHz 14,22 dBm ndB_down 9,57 MHZ
TL 1 699.002 MHz -14,10 dbm nd8 26.00 dB T1 L £699.025 MHz -12.02 dbm nd8 26.00 dB
T2 1 703.948 MHz -14.45 dam qQ factor 1415 T2 1 7DB.B9S MHz -12.06 dam qQ factor 715
— — — —
(S I 4 - L JL 4 ‘

Middle Channel /

5MHz / 64QAM

Middle Channel /

10MHz / 64QAM

pectrum pectrum
Ref Level 30.00 Gbm  Offset 10,70 db & RBW 100 kHz RefLevel 20,00 dBm  Offset 10,70 db e RBW 300 kHz
o Att 30de  SWT 19 s @ VBW 300 kHz  Mode Auto FFT o Att 30dE SWT  12.6ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
™Il 12.98 dBm| ™Il 14.77 dBm|
708.48900 MH?Z| 705.9620 MHz
= 26.00 dB @ E ndB 26.00 dB
104 _ 4.875000000 MHZz 104 ol b AR T 9.810000000 MHz|
5 145.3 Q factor N 71.9
! | \
od od
f | ] \
104 —- 104 -
I \
20 d 20 d f \
a0 - . = o
. O, PP I . g 2
S
-0 d
50 d -50 di
-60 d 60 d
CF 707.5 MHz 1001 pts Span 10.0 MHz CF 707.5 MHz 1001 pts Span 20.0 MHz
Marker Marker
Type | Ref | Tre | X-value | Y-value | Function | Function Result | Type | Ref | Tre | X-value | Y-value | Function | Function Result
ML 1 708.489 MHz 12.38 dem ndB_down 4.875 MHz ML L 705362 MHZ 14.77 dBm ndB_down 9,81 MHZ
TL 1 705.052 MHz -13.71 dém ndd 26.00 dB T1 L 702.625 MHz -10.83 dbm ndd 26.00 dB
T2 1 709.928 MHz -13.72 dam qQ factor 145.3 T2 1 712,435 MHz -11.35 dam qQ factor 719
L JL J L JL J

Highest Channel / 5MHz / 64QAM

Highest Channel /

10MHz / 64QAM

pectrum pectrum
Ref Level 30.00 cbm  Offset 10,70 db = RBW 100 kHz RefLavel 30.00 dbm  Offset 10.70 db e RBW 300 kHz
o Att 30de  SWT 19 s @ VBW 300 kHz  Mode Auto FFT o Att 30dE SWT  12.6ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 17k Max (@17 Max
™M1[1] 13.6a dBm) ™M1[1] 15.18 dBm)
711.80200 MHz 11.9800 MHz
20 —~ 20
T nd 26.00 dB X ndB 26.00 dB
w0 X Ak Y BUl .~ 4.825000000 MHZ| 0d A e | B e 9.630000000 MHZ|
7 "G facto ™ 147.5 K Q factor 3\ 73.9
0 d I 0 d / LY
i} i
-10 df -10 ¥ [\
20 d 20 d .
|
- - P \
yaR v , ———
Y p
-40 di
50 df 50 d
-6 df -60 di
CF 713.5 MHz 1001 pts Span 10.0 MHz CF 711.0 MHz 1001 pts Span 20,0 MHz
Marker Marker
Type | Ref | Tre | X-value | Y-value | Function | Function Result | Type | Ref | Tre | X-value | Y-value | Function | Function Result
ML f 711.802 MHz 13.63 dam nd@ down 4.825 MHz ML 71138 MHz 15.18 dam nd@ down 9.63 WHZ
T1 1 711.072 MHz -12.49 dbm nd8 26.00 dB T1 L 706.165 MHz -10.55 dBm nd8 26,00 d8
T2 1 715.898 MHz -11.92 dém Q factor 147.5 T2 1 715.795 MHz -10.43 dBm Q factor 73.9
" =  id
L I 4 - [S JL 4

TEL : 886-3-327-3456
FAX . 886-3-328-4978
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG012201B

Occupied Bandwidth

Mode LTE Band 12 : 99%0BW(MHz)
BW 1.4MHz 3MHz 5MHz 10MHz 15MHz 20MHz
Mod. QPSK [16QAM| QPSK |16QAM| QPSK |16QAM| QPSK |16QAM| QPSK |16QAM| QPSK |16QAM
Lowest CH 1.09 1.10 2.73 2.70 4.49 4.49 9.05 9.03 - - - -
Middle CH 1.09 1.09 2.72 271 4.50 4.49 9.03 8.99 - - - -
Highest CH 1.09 1.09 2.72 271 4.48 4.48 9.01 8.99 - - - -
Mode LTE Band 12 : 99%0BW(MHz)
BW 1.4MHz 3MHz 5MHz 10MHz 15MHz 20MHz
Mod. 64QAM 64QAM 64QAM 64QAM 64QAM 64QAM
Lowest CH 1.10 - 2.73 - 4.50 - 8.97 - - - - -
Middle CH 1.09 - 2.72 - 4.49 - 9.03 - - - - -
Highest CH 1.10 - 2.73 - 4.49 - 8.99 - - - - -
TEL : 886-3-327-3456 Page Number D A12-12 of 41
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SPORTON LAB.

FCC RADIO TEST REPORT Report No. : FG012201B

LTE Band 12

Lowest Channel / 1.4MHz / QPSK

Lowest Channel / 1.4MHz / 16QAM

&3 pectrum &3
Ref Level 30.00 cbm  Offset 10,70 db = RBW 30 khz RefLavel 30.00 dbm  Offset 10.70 db = RBW 30 kHz
o Att 30de  SWT  63.2ps @ VBW 100kHz Mode auto FFT o Att 30dE SWT 632 ps @ VBW 100 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
™M1[1] 16.39 dBm) ™M1[1] 15.99 dBm)
0 s 699.78110 MHz - 699.30950 MHZ,
| X Bw 1.085314685 MHz, | v Oce Bw 1.096503497 MHz
g e LA, X L
- P 2% \.,«: 104 ; N ¥ Y a?
o di 0di E
!
-10 df -10 d f
204 20d ”
NP e W P Al N 20 b A ] o,
40 df -40 di
50 df 50 d
-6 df -60 di
CF 699.7 MHz 1001 pts Span 2.8 MHz CF 699.7 MHz 1001 pts Span 2.8 MHz
Marker Marker
Type | Ref | Tre | X-value | Y-value | Function | Function Result | Type | Ref | Tre | X-value | Y-value | Function | Function Result |
ML f 699.7811 MHz 16.39 dam ML 599,3805 MHz 15.39 dam
T 1 599.15734 MHz 8.58 dBm Oce Bw 1.085314685 MHz TL L 699.15734 MHz 8.54 dBm Oce Bw 1.096503497 MHz
T2 1 700.24266 MHz 10.46 dam T2 1 700.25385 MHz 7.73 dam
L ) - L )i ) L

Middle Channel / 1.4MHz / QPSK

Middle Channel / 1.4MHz / 16QAM

ectrum - pectrum &3
Ref Level 30.00 cbm  Offset 10,70 db = RBW 30 khz RefLavel 30.00 dbm  Offset 10.70 db = RBW 30 kHz
o Att 30de  SWT  63.2ps @ VBW 100kHz Mode auto FFT o Att 30dE SWT 632 ps @ VBW 100 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 17k Max (@17 Max
™M1[1] 16.33 dBm) ™M1[1] 16.15 dBm)
- . 707.92660 MHz - . 707.16150 MHZ]
E3 Occ By _ 1088111888 MHz I . Occ B 1.085314685 MHz,
§ e P e W SV T YL W AV e Y
10 d H 10 di (
o di 7 0di 3
7 I Y
04 £ 104 |
7 \
/ / \
20d 20d 1 -
I N sy i S [ oW M
i 8 iy
40 df -40 di
50 df 50 d
-6 df -60 di
CF 707.5 MHz 1001 pts Span 2.8 MHz CF 707.5 MHz 1001 pts Span 2.8 MHz
Marker Marker
Type | Ref | Tre | X-value | Y-value | Function | Function Result | Type | Ref | Tre | X-value | Y-value | Function | Function Result |
ML f 707.3266 MHz 16.33 dam ML 707.1615 MHz 16.15 dam
T 1 706.95455 MHz 10.02 dBm Oce Bw 1.088111688 MHz TL L 706.95734 MHz 9.29 dBm Oce Bw 1.085314685 MHz
T2 1 708.04266 MHz 10.12 dam T2 1 708.04266 MHZ 8.15 dam

L I

L U

Highest Channel / 1.4MHz / QPSK

Highest Channel / 1.4MHz / 16QAM

ectrum = ect
Ref Level 30.00 GBm  Offsel 10,70 dB & RBW 30 kHz RefLevel 30,00 Bm  Offset 10,70 dB & RBW 30 kHz
o att 30dB BWT  63.2ps @ VBW 100 kHz  Mode Auto FFT e att 30de SWT 632 ps @ VBW 100 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
[@ 17k Max |
mili] 16.10 dBm| mili] 15.75 dBm|
20 . 715.45940 MHzZ| - 715.10980 MHz
N - - 3 QoeBw 1.088111888 MHz OccBw 1.088111888 MHZ|
et Y ¥ T “f e
10 df 4 i 10 d A A,
od
-10d
20 di
s . . A
ale? PRPTLY e M (SRR
-40 -40 df
50 df -50 di
60 d -60 db
CF 715.3 MHz 1001 pts Span 2.8 MHz CF 715.9 MHz 1001 pts Span 2.8 MHz
Marker Marker
Type | Ref | Trc | X-value | ¥-value | _Function | Function Result Type | Ref | Tre | X-value | ¥-value | _Function | Function Result
ML 1 715.4504 MHz 16.10 dBm ML 715.1096 MHz 15.75 dBm
T1 1 714.75455 MHz 8.94 dBm oce Bw 1.088111888 MHz T1 1 714.76014 MHz 8.19 dém Oce Bw 1.088111B88 MHz
T2 1 715.84266 MHz 11.22 dBm T2 1 715.54825 MHz 9.95 dbm
— —

L )

L I

TEL : 886-3-327-3456
FAX . 886-3-328-4978
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG012201B

LTE Band 12

Lowest Channel / 3MHz / QPSK

Lowest Channel / 3MHz / 16QAM

pectrum o pectrum -
Ref Level 30.00 cbm  Offset 10,70 db = RBW 100 kHz RefLavel 30.00 dbm  Offset 10.70 db e RBW 100 kHz
o Att 30de  SWT 19 s @ VBW 300 kHz  Mode Auto FFT o Att a0ds SWT 1% s @ VBW 300 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
17.10 dBm) ™M1[1 16.54 dBm)
- 701.09940 MHz - v 699.27720 MHZ,
P . : 2.733266733 MHz A 2.703296703 MHZ
b P » T P P A2
10d 104
\ J \
ad 4 od f v
/ Y / \
“10 4 ! \!
/ A\
204 -
.
- ~—_
40 df -40 di
50 df 50 d
-6 df -60 di
CF 700.5 MHz 1001 pts Span 6.0 MHz CF 700.5 MHz 1001 pts Span 6.0 MHz
Marker Marker
Type | Ref | Tre | X-value | Y-value | Function | Function Result | Type | Ref | Tre | X-value | Y-value | Function | Function Result |
ML f 701.0934 MHz 17.10 dem ML 599.2772 MHz 16.54 dam
T 1 599.12737 MHz 9.44 dBm Oce Bw 2.733266733 MHz TL L 699.14535 MHz 10.36 dBm Oce Bw 2.703296703 MHz
T2 1 701.86064 MHz 10.87 dam T2 1 701.84865 MHZ 9.52 dam
— —
L I ) - L I ) L
pectrum pectrum
Ref Level 30.00 cbm  Offset 10,70 db = RBW 100 kHz RefLavel 30.00 dbm  Offset 10.70 db e RBW 100 kHz
o Att 30de  SWT 19 s @ VBW 300 kHz  Mode Auto FFT o Att a0ds SWT 1% s @ VBW 300 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
™M1[1] 17.37 dBm) ™M1[1] 17.05 dBm)
- i 707.00240 MHz - n 706.97250 MHZ]
e ) 2.715284715 MHz X 2.709290709 MHZ
s e T (E SNPNRPY  a AN T
10 di ¥ % 10 d
/ /
od T
/
-10 df .’
/
e - T T
40 df -40 di
50 df 50 d
-6 df -60 di
CF 707.5 MHz 1001 pts Span 6.0 MHz CF 707.5 MHz 1001 pts Span 6.0 MHz
Marker Marker
Type | Ref | Tre | X-value | Y-value | Function | Function Result | Type | Ref | Tre | X-value | Y-value | Function | Function Result |
ML f 707.0924 MHz 17.37 dam ML L 705.9725 MHz 17.05 dam
T 1 706.15135 MHz 10.69 dBm Oce Bw 2.715284715 MHz TL L 706.14535 MHz 9.70 dBm Oce Bw 2.709290709 MHz
T2 1 708.86663 MHz 9.38 dam T2 1 708.85465 MHZ 9.49 dam
— —

L I

Highest Channel

/3MHz / QPSK

Highest Channel / 3MHz / 16QAM

pectrum v pectrum 7
Ref Level 30.00 GBm  Offsel 10,70 dB & RBW 100 kHz RefLevel 30,00 Bm  Offset 10,70 dB & RBW 100 kHz
o att a0ds BWT 19 ps @ VBW 300 kHz  Mode Auto FFT e att SWT 19 us @ VBW 300 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
[@ 17k Max |
17.18 dBm| mili] +dBm
71489560 MH 71 0 MH
20 o 20 . ’
2.721278721 MHz Oce B 2.700290709 MHz
E NP R T M P, |
10 d 10 d
/ )
od od
-t0d - -10d -
/ ]
J \
20 dam—|——— = ]
) =
-40d -40 d
50 df -50 di
-60 df -60 di
CF 714.5 MHz 1001 pts Span 6.0 MHz CF 714.5 MHz 1001 pts Span 6.0 MHz
Marker Marker
Type | Ref | Trc | X-value | ¥-value | _Function | Function Result Type | Ref | Tre | X-value | ¥-value | _Function | Function Result
ML 1 714.8956 MHz 17.18 dém ML 713.3252 MHz 16.54 dBm
T1 1 713.14535 MHz 10.83 dBm oce Bw 2.721278721 MHz T1 1 713.14535 MHz 10.39 dBm oce Bw 2.709290709 MHZ
T2 1 715.85663 MHz 9.73 dém T2 1 715.65465 MHz 10.52 dBm

L )i

TEL : 886-3-327-3456
FAX . 886-3-328-4978
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ssamons. FCC RADIO TEST REPORT

Report No. : FG012201B

LTE Band 12

Lowest Channel

/ 5MHz / QPSK

Lowest Channel / 5MHz / 16QAM

&3 pectrum &3
Ref Level 30.00 cbm  Offset 10,70 db = RBW 100 kHz RefLavel 30.00 dbm  Offset 10.70 db e RBW 100 kHz
o Att 30de  SWT 19 s @ VBW 300 kHz  Mode Auto FFT o Att a0ds SWT 1% s @ VBW 300 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
™M1[1] 14.75 dBm) 14.22 dBm)
- 700.54100 MHz - 700.86100 MHZ]
- Oce B 4.485514486 MHz 4.485514486 MHZ
L AN PV e , - A :
104 LS ALV L, - 104 aTAW L N PN ER LA WLTeRen
/ \ T |
0d A 0 d | |
f 1
/ / |
10 df -10 o y
!
204 20d f
Y, A ] /
W ~AVIRY, WA o™ B U N S
-40 ds -40 di
50 df 50 d
-6 df -60 di
CF 701.5 MHz 1001 pts Span 10.0 MHz CF 701.5 MHz 1001 pts Span 10.0 MHz
Marker Marker
Type | Ref | Tre | X-value | Y-value | Function | Function Result | Type | Ref | Tre | X-value | Y-value | Function | Function Result |
ML 700.541 MHz 14.75 dam ML 700.861 MHz 14,22 dBm
T 1 599.26224 MHz 10.19 dBm Oce Bw 4,485514456 MHz TL L 699.26224 MHz 8.70 dBm Oce Bw 4.485514486 MHz
T2 1 703.74775 MHz 8.43 dam T2 1 703.74775 MHZ 9.57 dam
L ) - L )i ) L

Middle Channel / 5MHz / QPSK

Middle Channel /

5MHz / 16QAM

ectrum - pectrum &3
Ref Level 30.00 Gbm  Offset 10,70 db & RBW 100 kHz RefLevel 20,00 dBm  Offset 10,70 db e RBW 100 kHz
o Att 30de  SWT 19 s @ VBW 300 kHz  Mode Auto FFT o Att a0ds SWT 1% s @ VBW 300 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
™Il 15.96 dBm| ™Il 15.91 dBm|
0 " 708.13900 MHzZ| - v 708.16900 MHz
¥ Occ 4.495504496 MHz P Oce B 4.485514486 MHz
T T e A =N P e, AV T
104 v o it Y 0d 3 N BATAY _ :
{ f \
d i |
o 5 0 i
/ / L
10 d Jf -10 di — -
20 d 1 N /
Al e
ERSARY, NGl (0 AW A L (i
40 df -40 di
50 d -50 di
-60 d 60 d
CF 707.5 MHz 1001 pts Span 10.0 MHz CF 707.5 MHz 1001 pts Span 10.0 MHz
Marker Marker
Type | Ref | Tre | X-value | Y-value | Function | Function Result | Type | Ref | Tre | X-value | Y-value | Function | Function Result |
ML 1 708.139 MHz 15.95 dBm ML 7DE. 169 MHz 15.91 dBm
TL 1 705.25225 MHz 10.17 dBm Occ Bw 4.495504456 MHz TL L 705.25225 MHz 10.44 dBm Occ Bw 4.485514486 MHz
T2 1 709.74775 MHz 10.31 dBm T2 1 709.73776 MHz 9.79 dém
L U J wa L JU J L]
ectrum v pect
Ref Level 30.00 GBm  Offsel 10,70 dB & RBW 100 kHz RefLevel 30,00 Bm  Offset 10,70 dB & RBW 100 kHz
o att a0ds BWT 10 s @ VBW 300 kHz  Mode Auta FFT e att SWT 16 ps @ VBW 300 kHz  Mode Auta FFT
SGL Count 100/100 SGL Count 100/100
[@ 17k Max |
mili] 15.75 dm| mili] 14.18 dBm|
. 713.75000 MHzZ| 713.72000 MHz
20 i 20 T 55
- X Oce B 4.475524476 MHz ) T Oce B 4.475524476 MHz
N sy T o . et b AP N s Lo et
10 d - 10
T T / 1l
| \ \
od / 0 'L
! ! \
BUE -10 di )
/ \
e e e (D —
T e b e
v 30
-40 -40 df
50 df -50 di
60 d -60 db
CF 713.5 MHz 1001 pts Span 10.0 MHz CF 713.5 MHz 1001 pts pan 10.0 MHz
Marker Marker
Type | Ref | Trc | X-value | ¥-value | _Function | Function Result Type | Ref | Tre | X-value | ¥-value | _Function | Function Result |
ML 1 713.75 MHz 15.75 dém ML 713.72 MHz 14.13 dBm
TL 1 711.26224 MHz 10.63 dBm Occ 8w 4.475524476 MHz TL L 711.26224 MHz 9.32 dam Occ 8w 4.475524476 MHZ
T2 1 715.73776 MHz 10.72 dBm T2 1 715.73776 MHz 9.32 dBm
— —
L ) L I )
TEL : 886-3-327-3456 Page Number 1 A12-15 of 41

FAX . 886-3-328-4978



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG012201B

LTE Band 12

Lowest Channel / 10MHz / QPSK

Lowest Channel / 10MHz / 16QAM

&3 pectrum &3
Ref Level 30.00 cbm  Offset 10,70 db = RBW 300 kHz RefLavel 30.00 dbm  Offset 10.70 db e RBW 300 kHz
o Att 30de SWT  126ps @ VBW 1MHz Mode auto FFT o Att 30dE SWT  12.6ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 15k Max [035k Max
™M1[1] 16.68 dBm) ™M1[1] 15.75 dBm)
- 701.7220 MHz - 702.2020 MHz,
= J\J-/"( N 050040051 MHz N e T 9.030969031 MHZ
10d ] : 10d — - 5
\ ! |
i L A
o 7 T o 7 |
/ )
-tod + ll -10d -
/ | / \
20 d = 368 o
|20 B T — ] T E
a0 a0 N LS R
40 df -40 di
50 df 50 d
-6 df -60 di
CF 704.0 MHz 1001 pts Span 20.0 MHz CF 704.0 MHz 1001 pts Span 20,0 MHz
Marker Marker
Type | Ref | Tre | X-value | Y-value | Function | Function Result | Type | Ref | Tre | X-value | Y-value | Function | Function Result |
ML f 701.722 MHz 16.68 dam ML 702.202 WAz 15.75 dam
T 1 599.4445 MHz 12.34 dBm Oce Bw 9.050943051 MHz TL L £99,4545 MHz 11.15 dBm Oce Bw 9.030969031 MHz
T2 1 708.4958 MHz 10.28 dam T2 1 70B.4955 MHz 10.03 dam
L ) - L )i ) L

Middle Channel /

10MHz / QPSK

Middle Channel / 10MHz / 16QAM

ectrum - pectrum &3
Ref Level 30.00 dém  Offset 10,70 dBé & RBW 300 kHz Ref Level 20,00 dém  Offset 10.70 db & RBW 300 kHz
o Att 30de SWT  126ps @ VBW 1MHz Mode auto FFT o Att 30dE SWT  12.6ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
17.81 dBm| 16.57 dBm|
0 707.0200 MHzZ| - 708.4990 MHz
o 9.030969031 MHz £.991008991 MHz
[ e s o A
10d 104d
0 /
/ \ /
d il i
o J T 0 ]
/ LA
04 10 d T T
! \ \

20 d 20 d ya — H—
| J O T Ao T W [NANY
-30 -30
40 df -40 di
50 d -50 di
-60 d 60 d
CF 707.5 MHz 1001 pts Span 20.0 MHz CF 707.5 MHz 1001 pts Span 20.0 MHz
Marker Marker
Type | Ref | Tre | X-value | Y-value | Function | Function Result | Type | Ref | Tre | X-value | Y-value | Function | Function Result |

M1 1 707.02 MHz 17.81 dBm M1 1 7DE.499 MHzZ 16.57 dBm
TL 1 702.9845 MHz 10.63 dBm Occ Bw 9.030955031 MHz TL L 703.0045 MHz 10.38 dBm Occ Bw 5.991008991 MHz
T2 1 712.0185 MHz 10.88 dBm T2/ 1 711.9955 MHz 9.87 dBm

L U J wa L JU J L]
ectrum v pect

Ref Level 30.00 GBm  Offsel 10,70 dB & RBW 300 kHz RefLevel 30,00 Bm  Offset 10,70 dB & RBW 300 kHz

o att 30dB SWT  12.6ps @ VBW 1MHz  Mode Auto FFT e att 30dE SWT 126 ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
[@ 17k Max |
mili] 18.11 dém| mili]
20 M1 714.2970 MHzZ| -
I = o OccBy A 0.010980011 MHz oce By £.001008991 MHz
eV S Wi ey T} A ] |~
10 di E T 10 d Y
{ \ [
od + T od {
I \ /
BUE! - 04 /
/ {

204 S 20d /
20 i 2!

, o, A NN I
a0 — - 30
-40d -40 d

50 df -50 di
-60 df -60 o
CF 711.0 MHz 1001 pts Span 20.0 MHz CF 711.0 MHz 1001 pts pan 20.0 MHz

Marker Marker
Type | Ref | Trc | X-value | ¥-value | _Function | Function Result Type | Ref | Tre | X-value | ¥-value | _Function | Function Result |
ML 1 714.257 MHz 18.11 dBm ML 710,421 MHz 16.05 dBm
T1 1 706.5045 MHz 11.16 dBm oce Bw 9.010989011 MHz T1 1 706.4845 MHz 9.96 dBm oce Bw 8.991008991 MHZ
T2 1 715.5155 MHz 11.07 dBm T2 1 715.4755 MHz 9.65 dbm
— —
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seasran as. FCC RADIO TEST REPORT Report No. : FG012201B

LTE Band 12

Lowest Channel / 1.4MHz / 64QAM Lowest Channel / 3MHz / 64QAM

&3 pectrum &3
Ref Level 30.00 cbm  Offset 10,70 db = RBW 30 khz RefLavel 30.00 dbm  Offset 10.70 db e RBW 100 kHz
o Att 30de  SWT  63.2ps @ VBW 100kHz Mode auto FFT o Att a0ds SWT 1% s @ VBW 300 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
™M1[1] 12.36 dBm) 13.51 dBm)
- 700.02730 MHz - 701.41110 MHZ]
Oqu v 1.096503497 MHz 2.733266733 MHZ
L ;
10d —— e =% 104 L :
i |
! \
od 7 0 d T T
] r 7
/ |
-tod + -10d y
204 i 20d . 3
1 /
/ \ f
a0 T -30 dAm
o b G G N N
e TV e e A =
50 d S0 d
-6 df -60 di
CF 699.7 MHz 1001 pts Span 2.8 MHz CF 700.5 MHz 1001 pts Span 6.0 MHz
Marker Marker
Type | Ref | Tre | X-value | Y-value | Function | Function Result | Type | Ref | Tre | X-value | Y-value | Function | Function Result |
ML f 700.0273 MHz 12.36 dam ML 014111 MHz 13.51 dam
T 1 599.14395 MHz 5.36 dBm Oce Bw 1.096503457 MHz TL L 699.13337 MHz 8.56 dBm Oce Bw 2.733266733 MHz
T2 1 700.24545 MHz 6.49 dam T2 1 701.86663 MHZ 8.10 dam
L ) - L )i ) L

Middle Channel / 1.4MHz / 64QAM Middle Channel / 3MHz / 64QAM

ectrum - pectrum &3
Ref Level 30.00 cbm  Offset 10,70 db = RBW 30 khz RefLavel 30.00 dbm  Offset 10.70 db e RBW 100 kHz
o Att 30de  SWT  63.2ps @ VBW 100kHz Mode auto FFT o Att a0ds SWT 1% s @ VBW 300 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
™M1[1] 13.94 dBm) ™M1[1] 13.96 dBm)
- 707.69020 MHz - 707.10440 MHZ]
T oce Bu 1.090909091 MHz, Oce Bw 2715284715 MHz]
y ] LY T A ) Ahae
10d - I sy A 10 r‘_ s b
od 4 b 0 di L
! \ \
-tod + -10d
/ \
\
204 / 20d
/ / \
a0 30domm v =
S Y T
B Vel -
:n\" -40 di
50 df 50 d
&nd -60 di
CF 707.5 MHz 1001 pts Span 2.8 MHz CF 707.5 MHz 1001 pts Span 6.0 MHz
Marker Marker
Type | Ref | Tre | X-value | Y-value | Function | Function Result | Type | Ref | Tre | X-value | Y-value | Function | Function Result |
ML f 707.6902 MHz 13.94 dam ML L 707.1044 MHz 13.96 dam
T 1 706.95455 MHz 6.28 dBm Oce Bw 1.090305051 MHz TL L 706.13936 MHz 8.17 dBm Oce Bw 2.7152B4715 MHz
T2 1 708.04545 MHz 7.48 dam T2 1 70B.85465 MHZ 7.95 darm
L U J wa L JU J L]

Highest Channel / 1.4MHz / 64QAM Highest Channel / 3MHz / 64QAM

ccrum = ect
Ref Level 30.00 GBm  Offsel 10,70 dB & RBW 30 kHz RefLevel 30,00 Bm  Offset 10,70 dB & RBW 100 kHz
o att 30dB BWT  63.2ps @ VBW 100 kHz  Mode Auto FFT e att a0de SWT 19 us @ VBW 300 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
[@ 17k Max |
mili] 12.69 dBm| mili]
20 715.31400 MHzZ| - 713
e Oce B 1.099300699 MHz ¥ Oce B 2.727272727 MHz
I N 11 A A Ve e T
10d o It 10 d REAY o ——
ad od 4 5
/ \
-od -10d v
| / \
20 d - 20 di -
/ | / \\
-2 T -30den T
= A = AT A ]
" v MAANSTN o -
-40d -40 d
-50 d -50 di
60 d -60 db
CF 715.3 MHz 1001 pts Span 2.8 MHz CF 714.5 MHz 1001 pts Span 6.0 MHz
Marker Marker
Type | Ref | Trc | X-value | ¥-value | _Function | Function Result Type | Ref | Tre | X-value | ¥-value | _Function | Function Result
ML 1 715.314 MHz 12.69 dBm ML 713.535 MHz 15.30 dBm
TL 1 714.74895 MHz 5.75 dam Occ 8w 1.099300699 MHz TL L 713.13936 MHz 8.69 dam Occ 8w 2.727272727 MHZ
T2 1 715.84825 MHz ©.25 dbm T2 1 715.66663 MHZ .39 dem

[ X ] = - -
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG012201B

LTE Band 12

Lowest Channel / 5MHz / 64QAM

Lowest Channel / 10MHz / 64QAM

&3 pectrum &3
Ref Level 30.00 Gbm  Offset 10,70 db & RBW 100 kHz RefLavel 30.00 dbm  Offset 10.70 db e RBW 300 kHz
o Att 30de  SWT 19 s @ VBW 300 kHz  Mode Auto FFT o Att 30dE SWT  12.6ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
™M1[1] 12.86 dBm) ™M1[1 14.12 dBm)
0 702.00900 MHzZ| - 700.2640 MHz
Occ B 4.495504496 MHz /‘7 £.971028971 MHz
d d I LASNPUO PP ] e
0 s ot = 7 v 10 = ;
! { \
od 0 d T
-tod -10d / 0
[ \
20 d 20 d y
/ \
0 L A
7 7l A y 1 - v
v W) By ey AV v
-40
50 d -50 di
&nd 60 d
CF 701.5 MHz 1001 pts Span 10.0 MHz CF 704.0 MHz 1001 pts Span 20.0 MHz
Marker Marker
Type | Ref | Tre | X-value | Y-value | Function | Function Result | Type | Ref | Tre | X-value | Y-value | Function | Function Result |
ML 1 702.009 MHz 12.85 dBm ML 700.264 MHz 14.12 dBm
TL 1 599.25225 MHz 6.26 dBm Occ Bw 4.495504456 MHz TL L 559.5245 MHz 7.15 dm Oce Bw 5971028971 MHz
T2 1 703.74775 MHz 6.69 dBm T2 1 7DB. 4955 MHz 6.90 dBm
L ) - L )i ) L
ectrum o =
Ref Level 30.00 Gbm  Offset 10,70 db & RBW 100 kHz RefLavel 30.00 dbm  Offset 10.70 db e RBW 300 kHz
o Att 30de  SWT 19 s @ VBW 300 kHz  Mode Auto FFT o Att 30dE SWT  12.6ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
™M1[1] 12.77 dBm) ™M1[1] 14.22 dBm)
0 705.52200 MH?Z| - 709.2580 MHz
i Occ B 4.485514486 MHz X 9.030969031 MHz
w0 5! . _ = - 0d EYE S P N A Vs, s
] 5 /
od ! od
/ 4 / \
10 de L it
\ / \
20 d
| f
, i ] 1
S <20 dom = . ~
SRS S W
-40 di
50 d -50 di
-60 d 60 d
CF 707.5 MHz 1001 pts Span 10.0 MHz CF 707.5 MHz 1001 pts Span 20.0 MHz
Marker Marker
Type | Ref | Tre | X-value | Y-value | Function | Function Result | Type | Ref | Tre | X-value | Y-value | Function | Function Result |
ML 1 705.522 MRz 12.77 dBm ML 700.258 MHz 14,22 dBm
TL 1 705.25225 MHz .84 dBm Occ Bw 4.485514486 MHz TL L 702.9645 MHz 8.62 dBm Oce Bw 9.030969031 MHz
T2 1 709.73776 MHz 6.06 dBm T2 1 711.9958 MHz 8.43 dom
L U J wa L JU J L]
ectrum v pect
Ref Level 30.00 GBm  Offsel 10,70 dB & RBW 100 kHz RefLevel 30,00 Bm  Offset 10,70 dB & RBW 300 kHz
jo ALt 30d8 8SWT 10 ps @ VBW 300 kHz  Mode Auto FFT b ALt 30 de SWT 12.6 ps & VBW 1MHz  Mode Auto FFT
SGL Count 100,100 SGL Count 100/100
[@ 17k Max |
mili] 14.08 dBm| mili] 14.04 dBm|
20 711.66200 MHzZ| - 708.8620 MHz
[y oOce Bw 4.485514486 MHz oOce Bw 8.091008991 MH¢|
i § T T
i | / |
od t 0d
\ |
/ \ / \
BUE! 4 -10d f
/ \ " k
20d 20 d }
20 ‘i \ 20 \l
-30 / a0 e -
Vel e T LW WA P, B N s AN
-40 -40 df
-50 df -50 di
60 df -60 de
CF 713.5 MHz 1001 pts Span 10.0 MHz CF 711.0 MHz 1001 pts an 20.0 MHz
Marker Marker
Type | Ref | Tre X-value Y-value Function Function Result Type | Ref | Tre X-value Y-value Function Function Result
f I I i i 1 1 I I i i I
ML T 711.662 MHz 14.08 dBm ML 708562 MHz 14.04 dBm
TL 1 711.25225 MHz 7.71 dam Occ 8w 4.485514486 MHz TL L 706.5045 MHz 8.73 dém Occ 8w 8.991008991 MHz
T2 1 715.73776 MHz 8.23 dBm T2 1 715.4955 MHz .93 dBm
—

[ I ] -
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG012201B

Conducted Band Edge

LTE Band 12/ 1.4MHz / QPSK

Lowest Band Edge / 1 RB

Highest Band Edge / 1RB

o
um Bl um v
Ref Level 30.00 dBm  Offset 10.70 d& Mode Auto Sweep Ref Level 30,00 dém  Offset 10.70 dB Mode Autg Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr (@1 AvgPwr
Limit §heck PAES | SPURIGUE CHAEKABS PABS
q 3 3 DABS Li SPURIO INE_ABS PASS
20 dIBIﬁr‘IH PURIOUS INE_ABS PABS ZDUB;'::P S
N\ |
10 dBm fl \ 10 dBm f
ode i \ 0 dBm ;
-10 dem -10 dem {
SPURIOUS_LINE_ABS lh J
-20 dem k 20 dBm f
-30 dem -30 dem
Vi "1
-40 dem ¥ 40 deif ]
iy k\ \\“\
-50 dem w}dﬂ‘m
5 SR AU AU B T S
50 dEm 60 dem B e
Start 690.0 MHz 3003 pts Stap 701.0 MHz || Start 714.0 MHz 3003 pts Stop 725.0 MHz
Spurious E“"i“iﬂ'i‘; ‘ | | | Spurious Emissions
___Range Low Range Up REBW Freguency Power Abs Rangelow | Rangeup | RBW | Frequency |  Powerabs | ALimit
590,000 MHz 598,500 MHz 100,000 kHz 698,86588 MHz -35.18 dém 2.18 d8 714.000 MHz 716.000 MHz 100.000 kHz 715.74725 MHz 19.68 dBm -10.12 d&
698.900 MHz 699,000 MHz 30.000 kHz 698.99715 MHz -33.82 dBm -20.82 dB 716,000 MH= 716,100 MHz 30,000 kHz 715 00185 MHe 33 92 dBm 2052 db
599.000 MHz 701,000 MHz 100,000 kHz £99,25475 MHz 19.84 dBm -10.16 d& 716,100 MHz 725000 Mz 100000 kHz 16 12293 Mie ~34.70 dbm 3170 dB
—
)i ] ] ™
Lowest Band Edge / Full RB Highest Band Edge / Full RB
5P um :%:' Spec 1
Ref Level 30.00 dém  Offset 10.70 dB Mode Auto Sweep Ref Level 30.00 dém  Offset 10.70 d& Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr [@1 avoPwr
Limit ¢heck [ SPURIOGEGHEEKABS_ PAES
i G | 3 3 Line _$PURIOUS_LINE_ABS PAKS
20 ﬂlﬁ;;‘lp PURIOUS INE_ABS 20 dbim
10 dBm / 2 N\ 10 cam R \
0da / \ 0 dem \
-10 dem - ! -10 dalr
SPURIOUS_LINE_ABS J l
-20 derm 1 \ -20 diim
-30 dBm = ,-,Mm m »
-40 dBm —~ -40 dBm
e u\
50 dam e 50 dem SN
I —l
50 dbrm- - 60 dém I ———
Start 690.0 MHz 3003 pts Stap 701.0 MHz || Start 714.0 MHz 3003 pts Stop 725.0 MHz
[Spurlous Emissions Spurious Emissions
__Rangelow | Rangeup | REBW | Frequency | Ppowerabs | AL Rangelow | RangeUp | RBW | Frequency | powerabs | alimit |
590,000 MHz 598,500 MHz 100,000 kHz 698,89555 MHz -29.69 dém -16.69 d& 714.000 MHz 716.000 MHz 100.000 kHz 714.96004 MHz 13.19 dBm -16.81 dB
£98.500 MHz £99.000 MHz 30.000 kHz £98,92453 MHz -33.14 dBm -20.14 dB 716.000 MHz 716.100 MHz 30.000 kHz 716.06379 MHz -31.88 dBm -18.88 dB
599.000 MHz 701,000 MHz 100,000 kHz 609,33467 MHz 12,52 dBm -17.48 dB 716,100 MHz 25 000 MHs 160.000 kHz Tie 1044 MHs 2560 dBm ~iE.60 B
T —
J L il e
18:14:39

D

12.8

TEL : 886-3-327-3456
FAX . 886-3-328-4978
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG012201B

LTE Band 12 /1.4MHz / 16QAM

Lowest Band Edge / 1 RB

Highest Band Edge / 1 RB

m
P um :%:‘ Sp um 7
Ref Level 30.00 dBm  Offset 10,70 dB Mode Auto Sweep Ref Level 30.00 dem  Offset 10.70 de Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvoPwr (@1 vgPwr
Limit §heck PAES | SPURIGUE CHENEKABS PABS
: ; ; ABS Line _§PURIOU$_|LINE_ABS PASS
20 UIB!I'F“H PURIOUS INE_ABS PABS 20 diim
10 dBm r/“!\ 10 dBm /J'
ode l 0dem !
-10 d8m -10 dem
SPURIOUS_LINE_ABS k ﬂ
-20 dem N -20 dBm
-30 dBm [ J_Iuﬂ _a0 dBm i‘T
40 d8 ‘J’/,ﬂ Jf/\ 40 df ~
-50 dem = % jeired E‘km o,
[ |- _,_,4\4‘" o ”—\““-- i
80 g — 50 dem -
Start 690.0 MHz 3003 pts stop 701.0 MHz | ||[Start 714.0 MAz 3008 pts Stop 725.0 Mz
Spurious E“"i“iﬂ'i‘; ‘ | | | Spurious Emissions
Range Low Range Up RBW Freguency Power Abs ALimit Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit
£690.000 MHz 698,900 MHz 100.000 kHz 698.89555 MHz -25.73 dém -12.73 dé 714.000 MHz 716.000 MHz 100.000 kHz 715.72527 MHz 19.62 dBm -10.18 dé
£98.900 MHz | 699,000 MHz 30,000 kHz 698,99685 MHz -23.65 dbm -10.65 da 716,000 MHz | 716,100 MHz 30,000 kHz 716,00085 MHz -24.00 dBm -11.00 d8
599.000 MHz 701.000 MHz 100.000 kHz 699.22677 MHz 19.48 dBm ~10.52 d8 716.100 MHz 725.000 MHz 100.000 kHz 716.10445 MHz -26.35 dbm -13.35 dB
]—r T = —
1 ]
18:17:02 18
Lowest Band Edge / Full RB Highest Band Edge / Full RB
m
um = Spe n v
Ref Level 30.00 dBm  Offset 10,70 dB Mode Auto Sweep Ref Level 30.00 dBm  Offset 10.70 dg Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr [@1 avoPwr
Limit §heck PABS | SPURIGIECLiNEKARS PARS
i B 3 3 3 Line _$PURIOUY INE_ABS PABS
20 HIBII';‘“J PURIOUS INE_ABS 20 dém
10 dBm / % y 10 dar-.{" \
0 f \ 0 dem
| \
-10 dem - -10 de|
SPURIOUS_LINE_ABS J \
-20 dem - l -20 df
-30 dBm . m
— _—
-40 dBm — 40 dem
| L
ol B
-50 dem — -50 dem =
ST |
%0 dem 50 dem —
Start 690.0 MHz 3003 pts stop 701.0 MHz | ||[Start 714.0 MAz 3008 pts Stop 725.0 Mz
Spurious Emissions Spurious Emissions
__Rangelow | Rangeup | RBW | Freguency | Ppowerabs | ALimit Rangelow | Rangeup | RBW | Frequency |  Powerabs | Alimit |
£90.000 MHz 598,900 MHz 100.000 kHz 698.87777 MHz -32.14 dBm -19.14 d8 714.000 MHz 716.000 MHz 100.000 kHz 715,34366 MHz 12.09 dBm -17.91 dB
£58.500 MHz £99.000 MHz 30.000 kHz 608.32133 MHz -33.56 dBm -20.56 dB 716.000 MHz 716.100 MHz 30.000 kHz 716.05250 MHz -33.39 dém -20.39 d8
599.000 MHz 701,000 MHz 100.000 kHz 699 55045 MHz 11.78 dBm -18.22 dB 716.100 MHz 725.000 MHz 100.000 kHz 716.11334 MHz -30.57 dBm -17.57 de
Y —
) ] i )
Date: 18:15:50
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG012201B

LTE Band 12/ 1.4MHz / 64QAM

Lowest Band Edge /1 RB

Highest Band Edge / 1 RB

[ ] o
P um :%:‘ Sp um 7
Ref Level 30.00 dBm  Offset 10,70 dB Mode Auto Sweep Ref Level 30.00 dem  Offset 10.70 de Mode Auto Sweep
SGL Count 100/100 SGL Count 100,100
@1 AvgPwr (@1 AvgPwr
Limit §heck PAES | SPURISHIE CGHEEKARS_ PABS
1 5 5 ABS Li SPURIOUS INE_ABS PASS
20 dIB’I'F“H PURIOUS INE_ABS PABS 20 ﬂB;':i‘p P. S
10 dBm /'\\ 10 dém £ \'\
ode { l 0 dem /
-10 dem -10 dBm 1
SPURIOUS_LINE_ABS \ I
-20 dem \ 20 dBm )
-30 dem \,\ -30 dem f h
-40 dBm ffg \‘/A\ " N
50 dBm P by e,
T —— " N e N
50 dEm
Start 690.0 MHz 3003 pts Stap 701.0 MHz || Start 714.0 MHz 3003 pts Stop 725.0 MHz
Spurious E“"i“iﬂ'i‘; ‘ | | | Spurious Emissions
—Range Low Range Up RBW Freguency Power Abs ALimit Rangelow | Rangeup | RBW | Freguenc | __Powerabs |  alimit
590,000 MHz 598,500 MHz 100,000 kHz 698,89555 MHz -34.49 dém -21.49 d& 714.000 MHz 716.000 MHz 100.000 kHz 71269530 Wiz 16.08 dBm -uml
698.900 MHz 699,000 MHz 30.000 kHz 698.99625 MHz -33.76 dBm -20.76 dB 716,000 MH= 716,100 MHz 30,000 kHz 716 01334 MHz 3122 dBm Clamode
599.000 MHz 701,000 MHz 100,000 kHz £99,21878 MHz 17.47 dBm -12.53 dB 716,100 MHz 725000 MHz 100000 kHz T16. 10445 MHz ~33.56 chm 2056 db,
]" T = —
J1 £
o 18
Lowest Band Edge / Full RB Highest Band Edge / Full RB
um |l Spe n =
Ref Level 30.00 dBm  Offset 10,70 dB Mode Auto Sweep Ref Level 30.00 dBm  Offset 10.70 dg Mode Auto Sweep
SGL Count 100/100 SGL Count 100,100
@1 AvgPwr [@1 avoPwr
Limit ¢heck PARS | SPURIGHE GLINEKABS PAES
i G | 3 3 ABS Line _$PURIOUY INE_ABS PAKS
20 ﬂIByI';‘“J PURIOUS INE_ABS 20 dbim
10 dBm 10 dBm
Ay &
[ |
0de / : 0 dem \
-10 dem f I\ -10 dB
SPURIOUS_LINE_ABS ‘ 1 \
-20 dem \ 20d
-30 dem i 30 ddm
-40 dBm n LS ™20 dem i
Jjj [ -
-50 dém — — 50 dBm —
B I Iy [ S R
-0 cBm 50 dBm
Start 690.0 MHz 3003 pts Stap 701.0 MHz || Start 714.0 MHz 3003 pts Stop 725.0 MHz
[Spurlous Emissions Spurious Emissions
__Rangelow | Rangeup | RBW | Freguency | Ppowerabs | ALimit Rangelow | Rangeup | RBW | Frequency | Powerabs | Alimit |
590,000 MHz 598,500 MHz 100,000 kHz 698,85599 MHz -39.35 dém -26.35 d& 714.000 MHz 716.000 MHz 100.000 kHz 715.59341 MHz 10.25 dBm -19.75 dB
£98.500 MHz £99.000 MHz 30.000 kHz £98,99486 MHz -42.56 dBm -29.56 dB 716.000 MHz 716.100 MHz 30.000 kHz 716.00934 MHz -39.91 dBm -26.91 dB
599.000 MHz 701.000 MHz 100.000 kHz 69972228 MHz 9.59 dm -20.41 dB 716.100 MHz 725,000 MHz 100.000 kHz 716,12223 MHz -36.10 dBrm -23.10 dB
T —
J L il e
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SPORTON LAB.

FCC RADIO TEST REPORT Report No. : FG012201B

LTE Band 12/ 3MHz / QPSK

[ ] o
P um :%:‘ Sp um 7
Ref Level 30.00 dBm  Offset 10.70 d& Mode Auto Sweep Ref Level 30,00 dém  Offset 10.70 dB Mode Autg Sweep
SGL Count 100/100 SGL Count 100,100
@1 AvaPwr (@1 AvgPwr
Limit §heck PAES | SPURIGHE GHEEKABS PABS
Line _$PURIOUS INE_ABS PABS Line sPURIOUS _LINE |ABS PAES
20 dBm 20 dBm »
il A
10 dBm f \ 10 dBm ]J \
ode lk 0 dem ’
-10 dem -10 dBm {
SPURIOUS_LINE_ABS L I)
-20 dem 20 dBm
-30 dém ” %.-\ﬂ -30 dém II( |.\
\
-40 dam — i = o com f\ {‘J v
~ /\\ r" "\A" # 1 ‘ l..l J \\IJ -\ "
50 dBm . e S0 u‘.;*.v“. —
U IR RN N W L
- — N ESURUSRS S S
-0 dBm -60 dem
Start 690.0 MHz 3003 pts Stap 702.0 MHz || Start 713.0 MHz 3003 pts Stop 725.0 MHz
Spurious E“"i“iﬂ'i‘; ‘ | | | Spurious Emissions
__Range Low Range Up RBW Freguency Pawer Abs sLi Rangelow | Rangel | RBW | Freguenc | powerabs | ALimit
500.000 MAz 698,900 MHz 100,000 kAz 60B,80555 MHz -29.12 dem -16.12 06 713.000 MHZ TR 100 000 kHz ST 20,03 dBm _QWI
698.900 MHz 699,000 MHz 30.000 kHz 698.99845 MHz -20.96 dBm -7.96 dB 718,000 MH= 716,100 MHz 30,000 kHz 715 00085 MHe 2099 dBm = 99°ds
599.000 MHz 702,000 MHz 100,000 kHz £99,26823 MHz 19,66 dBm -10.34 dB 716,100 MHz 725000 Mz 100000 kHz 16 10445 Mie T STRErT
]" T = —
1 i
o 18
Lowest Band Edge / Full RB Highest Band Edge / Full RB
um |l Spe n =
Ref Level 30.00 dém  Offset 10.70 dB Mode Auto Sweep Ref Level 30.00 dém  Offset 10.70 d& Mode Auto Sweep
SGL Count 100/100 SGL Count 100,100
@1 AvgPwr [@1 avoPwr
Limit ¢heck PAES | SPURIGHIE GHEEKARS_ PAES
20 ﬂIB;;‘“J EPURIOUS INE_ABS A ZDGIBH‘.‘F SPURIOUS, INE_|ABS, PASS
10 dBm 10 B
m v rl‘v“w\ ,.QEJL-\—-«..-MMH..\
0d8 }‘l \\ dem. \
-10 dem ; A (fl-10 dem i
SPURIOUS_LINE_ABS f \
-20 dem J 20 dBm L
-30 dem i -30 dem .
ke .
-40 dem — = -40 dBm i e S -
ﬂ/-”"’ \’ﬂ,a,\
-50 dam -50 dem e
Sy ~
S
-0 dBém 50 dBm
Start 690.0 MHz 3003 pts Stop 702.0 MHz Start 713.0 MHz 3003 pts Stop 725.0 MHz
[Spurlous Emissions Spurious Emissions
__Rangelow | Rangeup | REBW | Frequency | Ppowerabs | & Rangelow | RangeUp | RBW | Frequency | powerabs | alimit |
590,000 MHz 598,500 MHz 100,000 kHz 698,89555 MHz -29.87 dém 6.57 d8 713.000 MHz 716.000 MHz 100.000 kHz 71469181 MHz 9.34 dBm -20.66 dB
£98.500 MHz £99.000 MHz 30.000 kHz 60839725 MHz -27.39 dim -14.39 dB 716.000 MHz 716.100 MHz 30.000 kHz 716.00115 MHz -27.20 dBm -14.20 de
539.000 MHz 702.000 MHz 100.000 kHz 700,91359 MHz 8.80 dém -21.20 dB 716.100 MHz 725.000 MHz 100.000 kHz 716.10445 MHz -23.51 dbm -16.51 dB
T —
I ] il o
Date: 18:41:11 18

TEL : 886-3-327-3456

FAX . 88

6-3-328-4978

Page Number 1 A12-22 of 41




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG012201B

LTE Band 12 / 3MHz / 16QAM

Lowest Band Edge / 1 RB

Highest Band Edge / 1 RB

[ ] m
P um :%:‘ Sp um 7
Ref Level 30.00 dBm  Offset 10.70 d& Mode Auto Sweep Ref Level 30,00 dém  Offset 10.70 dB Mode Autg Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvoPwr (@1 AvgPwr
Limit §heck PABS | SPURIGNE CHNEKABS PABS
¥ ; ; S AS Line _§PURIOUS_LINE |ABS PASS
20 UIBIFF‘IH PURIOUS INE_ABS F 20 dbm i
f\ /
10 dBm f l 10 dBm [ \
0de - \ 0 dem {
-10 d8m ¥ -10 dem
SPURIOUS_LINE_ABS H A
-20 dem -20 dBm
-30 dBm YA w 20 dem JJU! 08
40 dem | e L fi A 44 cem f'lH " \\
P i / v -
-50 dBm 7, — I 12 . y
|/ o el A aad, ./
RN NSO R R
-6U dBm -60 dem
Start 690.0 MHz 3003 pts Stap 702.0 MHz || Start 713.0 MHz 3003 pts Stop 725.0 MHz
Spurious E“"i“iﬂ'i‘; ‘ | | | Spurious Emissions
___Range Law Range Up REBW Freguency Power Abs AL Rangelow | Rangeup | REW | Freguenc |  Powerabs | ALimit
690.000 MHz 698,900 MHz 100.000 kHz 698.89555 MHz -24.35 dem -11.35 d& 213.000 MAZ 716.000 MAz 100,000 kHz “—?ﬁ MRz 20,60 dBm _QWI
698.900 MHz 599.000 MHz 30.000 kHz 698.98467 MHz -18.90 dBm -5.50 dB 716,000 MH= 716,100 MH2 20,000 kHz 716.00125 MHz 1874 dbm 574 dB
£99.000 MHz 702,000 MHz 100.000 kHz 699.22527 MHz 19.76 dém -10.24 dB 716.100 MHz 725,000 MH2 100.000 kHz 716 11934 MHz 9471 dBm 171 B
]" T = —
J1 £
202¢

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

o Spe n uv:n
Ref Level 30.00 dém  Offset 10.70 dB Mode Auto Sweep Ref Level 30.00 dém  Offset 10.70 d& Mode Auto Sweep
SGL Count 100/100 SGL Count 100,100
@1 AvaPwr [@1 avoPwr
Limit ¢heck PAES | SPURIGHE GlinEARS_ PAES
i 1 3 3 3 Line SPURIOUS_LINE_|ABS. PAKS
20 ﬂlﬁ;;‘lp PURIOUS INE_ABS 20 dbm
10 dBm 10 dBm
ey - e o
0de lf‘ dBm g
-10 dem | i ‘me dBm I}
SPURIOUS_LINE_ABS / |
-20 dBm l -20 dBm l
-30 dem J -30 dem ‘\
Mh“"“—"\-—-u
-0 dam = . ~40 dem == —
e 7‘“‘““““%
-50 dBm — -50 dBm
——
T —
=60 cBm; -60 dem:
Start 690.0 MHz 3003 pts Stop 702.0 MHz (|| Start 713.0 MHz 3003 pts Stop 725.0 MHz
Spurious Emissions Spurious Emissions
__Rangelow | Rangeup | RBW | Freguency | Ppowerabs | A Rangelow | Rangeup | RBW | Frequency | Powerabs | Alimit |
590,000 MHz 698,900 MHz 100,000 kHz 698,89555 MHz -31.67 dém 8.57 d8 713.000 MHz 716.000 MHz 100.000 kHz 715.44106 MHz 8.40 dBm -21.60 dB
£58.900 MHz £99.000 MHz 30.000 kHz 698.99985 MHz -29.17 dém -16.17 dB 716.000 MHz 716.100 MHz 30.000 kHz 716.00085 MHz -27.92 dBm -14.92 de
539.000 MHz 702.000 MHz 100.000 kHz 699 43402 MHz 7.94 dém -22.06 dB 716.100 MHz 725,000 MHz 100.000 kHz 716,10445 MHz -30.27 dBm -17.27 dB
T —
J - il )
Date: 18:42:23

TEL : 886-3-327-3456
FAX . 886-3-328-4978

Page Number 1 A12-23 of 41



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG012201B

LTE Band 12 / 3MHz / 64QAM

Lowest Band Edge /1 RB

Highest Band Edge / 1 RB

P

um

Sp

um

Ref Level 30.00 dBm
SGL Count 100/100

Offset 10.70 dB Mode Auto Sweep

Ref Level 20,00 dém Offset 10.70 db
SGL Count 100/100

Mode Auto Sweep

@1 AvaPwr (@1 AvgPwr
Limit §heck PAES | SPURIGE CHNEKABS_ PABS
Line _$PURIOUS_) INE_ABS PABS Line _$PURIOUS_)LINE |ABS, PABS
20 dem: 20 dém
J'H‘\ ﬂ
10 dBm { t 10 dBm { ‘\
ode |‘ 0dem {
-10 d8m ! -10 dem ;
SPURIOUS_LINE_ABS \ ‘I
-20 dem -20 dBm
-30 dBm d \ -30 dem
-40 dBm o ‘Iﬂl B —ﬁl dBrm F\‘
50 dom Sy / k‘hﬁ.f'z \\J ,r \ fsnl‘warr
P e ot d Ny [N SN SV
-60 dBm -60 dBm
Start 690.0 MHz 3003 pts stop 702.0 Mtz | || Start 715.0 MAz 3008 pts Stop 725.0 Mz
Spurious E“"i“iﬂ'i‘; ‘ | | | Spurious Emissions
___Range Law Range Up RBW Freguency Power Abs ALimit Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit
£690.000 MHz 698,900 MHz 100.000 kHz 698.88666 MHz -33.34 dém -20.34 dé 713.000 MHz 716.000 MHz 100.000 kHz 715.78571 MHz 18.32 dBm -11.68 dB
698.500 MHz | 553,000 MHz 30.000 kHz £95,99595 MHz -24.86 dm -11.86 d8 716,000 MHz 716,100 MHz 30,000 kHz 716,00085 MHz -23.23 dBm -10.23 dB
599.000 MHz 702.000 MHz 100.000 kHz 699.25325 MHz 17.53 dBm ~12.47 d8 716.100 MHz 725.000 MHz 100.000 kHz 716.10445 MHz -31.35 dbm -18.35 dB
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um = Spe n v
Ref Level 30.00 dBm  Offset 10,70 dB Mode Auto Sweep Ref Level 30.00 dBm  Offset 10.70 dg Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr [@1 avoPwr
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&0 dam 60 dém —
Start 690.0 MHz 3003 pts stop 702.0 Mtz | || Start 715.0 MAz 3008 pts Stop 725.0 Mz
Spurious Emissions Spurious Emissions
__Rangelow | Rangeup | RBW | Freguency | Ppowerabs | ALimit Rangelow | Rangeup | RBW | Frequency | Powerabs | Alimit |
620.000 MHz 698,900 MHz 100,000 kHz 698 89555 MHz -32.40 dém -25.40 de 713.000 MHz 716.000 MHz 100.000 kHz 713.72078 MHz 6.60 dBm -23.32 dB
£58.500 MHz £99.000 MHz 30.000 kHz 60839955 MHz -32.34 dém -19.34 dB 716.000 MHz 716.100 MHz 30.000 kHz 716.00065 MHz -31.24 dBm -18.24 de
599.000 MHz 702.000 MHz 100.000 kHz 70151558 MHz 5.17 dém -23.83 dB 716.100 MHz 725.000 MHz 100.000 kHz 716.10445 MHz -36.32 dBm -23.32 dB
Y —
) ] i )
Date: 18:5B:25

TEL : 886-3-327-3456
FAX . 886-3-328-4978

Page Number 1 Al2-24 of 41






